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JOB NUMBER 25402

RUN DATE: 6  Aug 12 4:07PM

SUPPLIER: J o s e p h  Oat Corp.

SHIPPED BY: J o s e p h  Oat Corp.
SHIPPED POINT:

DATE RECEIVED: 06-Aug-12

REMARKS:

1

(g

Remarks:

Delivered To/Location:
Checked & Counted By

JOB# 2692-A
JOB# 2692-B

Item I  Blanket I  I  Quant i tyReceived I  Ul  I  M a t e r i a l  DescriptionNumber I t e m  No. M a t e r i a l  ID

Delivery Carrier:

Packing Slip No.: N / A

CQT739A

p i *  6 0  a G
1 _ 4 0  
0  / *
a
t

Watts Bar Unit 2 Construction Completion
MATERIAL RECEIVING REPORT

PO NUMBER: 2 4 1 9 1 6
RELEASE NO.:
MRR NUMBER: MRR-32537

MRR DATE: 0 6 - A u g - 1 2

2 E A  EXCHANGER,HEAT, QA 1, CLASS 3, FLUID, DESIGN
PRESSURE 150 PSIG @ 200 DE. F., RA
Heat Code:

N O T H I N G  E L S E  F O L L O W S
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mtaine-1
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Pages
1. ASME CODE DATA REPORT 1-2

2. CERTIFICATE OF CONFORMANCE 3

3. MATERIAL RECORD FORM 4-5

4. WELD MATRIX 6-9

5. CERTIFIED MATERIAL TEST REPORTS 10-266
(Including C of C's and Weldwire)

6. VISUAL INSPECTION REPORTS 267-290

7. PT REPORTS 291-293

8. RADIOGRAPHIC READER SHEETS 294-301

9. HYDROSTATIC TEST REPORTS 302-303

10. AIR TEST 304-306

11. MINIMUM WALL THICKNESS VERIFICATION N/A

12. PWHT CHART N/A

13. SDDR's FOR MAJOR REPAIRS AND REPAIR RECORDS 307-327

14. OAT DEVIATION NOTICES (NCR)'s 328-331

15. PAINT REPORT 332

•
1788

OE No. J-2692
STOME e c h t e l

P.O. Order No.: 241916
Equipment No.: WEN-0-HTX-078-0031

DOCUMENTATION PACKAGE INDEX

Joseph Oat Corporation



Vendor /  Supplier:

Address:

Purchase Order No.:

P.O. Item No. Description Oat Job No. Equip. No.

I Spent Fuel Pool Cooling Heat Exchanger A J-2692-A WEN-0-HTX-078-0031

Deviations: DN: 07655

Comments:

UI

VENDOR AUTHORIZED SIGNATURE

ESTABLISHED 1786

TECHNICAL AND QUALITY ASSURANCE REQUIREMENTS

SUPPLIER'S CERTIFICATE OF COMPLIANCE

SDDR: 001, 002, 003, 004, 005, 007, 009

Joseph Oat Corporation

2500 Broadway, Camden, N.J. 08104

241916 / TVA / Bechtel

Joseph Oat Corporation

Joseph Oat Corporation certifies that the item described above is in conformance with the Certified Design
Specification and ASME Section III, Class 3, 1974, no edition. Class 3 Shellside and Tubeside, and was
Manufactured in accordance with our current quality program. N Certificate Number N-I488 expires 08/04/2012.

CERTIFICATION

The Supplier certifies that the item(s) described above are in conformance with the requirements of the
Purchase Order including referenced purchase orders, codes, standards and specifications with the exception
of approved deviations listed above. Furthermore, the Supplier has made no substitution of part number.

BE;171
1
1)

11
3
3
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Customer — TVA / BECHTEL

ITEM
HEAT/LOT
NUMB ER

ITEM
DESCRIPTION ITEM

HEAT/LOT
NUMBER

ITEM
DESCRIPTION

1 92252 / H0378 U-TUBES 56 0507840-04 NOZZLE CID M I N .  PLATE
. 1 04039031H0754 U-TUBES 57A-D A58900 BAFFLES 3/8" THK.
2A 274443 TUBESHEET 57E/F R7865 BAFFLES 3/8" THK.

9A138 CHANNEL SHELL 57E4' H0553 BAFFLES 3/8" TIM.
4 833955 CHANNEL COVER 57G/11 R7865 BAFFLE U-BEND SUPPORT
5 1165 CHANNEL BODY FLANGE 57J R7865 BAFFLE U-BEND SUPPORT
6 ss304/1., w/GRAp. GASKETS 58 N110338 TIE RODS
7 DL1010389502 CHANNEL STUDS 59A 2318286 TIE ROD SPACERS
8 SA42971 CHANNEL COVER NUTS 59B 2318286 TIE ROD SPACERS

9A 9AB8 CHANNEL PARTITION PLATES 59C 2318286 TIE ROD SPACERS
9B 949137 CHANNEL PARTITION PLATES 60 A-307-1018 TIE ROD NUTS
9C 833955 CHANNEL PARTITION PLATES 61 SS304/L W/GRAP. GASKET SHELL FLANGE
10 45161 NOZ. A 84 B PIPE 10" NPS SCH 40S 62 N88355 NOZZLE C & D PIPE
11 H-602 NOZZLE A & B FLANGES 63 1503092-03 NOZZLE C 86 D REPADS
12 833955 NOZZLE A & B REPADS 64 LCP3 NOZZLES ‘G, Iii HALF CPLG.
13 250304 CUSTOM SOCKET WELD HALF CPLG 65 LCP3 NOZZLES 'G, H' PLUGS
14 XPG THR'D PIPE PLUGS 'EI,E2,P1,F2' 66 217P558 NOZ. 'KI-K4' STUDDING PAD
14 JXH THR'D PIPE PLUGS 'EI,E2,F1,F2' 67 237366 NOZ. 'KI-K4' BLIND FLANGES
15 249002 NOZ. II-J5 STUDDING PADS 68 SS304/L W/GRAR NOZ. cl(1-K4' GASKETS
16 H595 NOZ. II-J5 BLIND FLANGES 69 783582 NOZ. 'KI-K4' STUDS
16 H596 NOZ. J1-J5 BLIND FLANGES 70 SW04083 NOZ. ‘KI-K4

1 
N U T S

17 SS304/L W/GRAP. NOZ J1-.15 GASKETS 71 NOT USED N/A
18 783582 NOZ .11-.3 STUDS 72 R7734-2E LIFT LUGS
19 SW04083 NOZ. J1-J5 NUTS 73 R4526-39C LIFT LUG REPADS
20 ELE. / pOL. *ELECTRO-POLISH PASSIVATION 74 R4526-39C DISK 'A" THK.
21 247087 PLUG 0.870 x 1-29/32 x 0.750 75 0508650-01 GUIDE BAR
22 247087 PLUG 0.790 x 1-29/32 x 0.670 76 9RB7 BANDING
23 NOT USED N/A 77 9YF3 BANDING

THRU NOT USED N/A 78 NOT USED N/A
49 NOT USED N/A THRU NOT USED N/A

50A 0508909-01 SHELL 89 NOT USED N/A
50B 9100950-02 SHELL 90 491989 NAME PLATE BRACKET
51 NOT USED N/A 91 StS *NAME PLATE
52 9100950-02 HEAD 92 SiS *AUX. NAME PLATE
53 019638 SHELL BODY FLANGE 100 H0710-13B FIXED BASE PLATE
54 B51222 U-BEND SUPPORT BARS 101 H0710-13B SLOTTED BASE PLATE
55 R8775-2B LONGITUDINAL BAFFLE 102 0508909-03 SADDLE WEB PLATES
55 0507840-04 LONGITUDINAL BAFFLE 103 0508909-03 SADDLE WEAR PLATES

= No Documentation Reced.

MATERIAL RECORD

Page 1 Job No. 2692-A
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Customer T V A  / BECHTEL

ITEM
HEAT/LOT
NUMBER

ITEM
DESCRIPTION ITEM

HEAT/LOT
NUMBER

. ITEM
DESCRIPTION

104 0508909-03 SADDLE END PLATES WELDWIRE
105 0508909-03 SADDLE GUSSETS 500B 065925 ER70S-2
106 0508909-03

.
SADDLE GUSSETS 036349/PV027701 ER14 / FLUX

107 1506781-04 GROUNDING LUG T51996 E7018
108 NOT USED N/A •

'MED NOT USED N/A 500C CT9267-739661 ER309
216 NOT USED N/A YF8184
217 3/4" STUDS 3/4" STUDS
218 3/4" NUTS 3/4" NUTS
219 3/4" WASHERS 3/4" WASHERS 500D DT9336-740400 ER308
220 BLIND FLU. BLIND FLANGE VT9218-739540
221 N O N

-
A S B
E S T
O S

*GASKETS Y T 8 8 8 2
-
7 3 6 9 0 8

222 SA193-B7 7/8" STUDS CI9336-740400
223 SA I94-2H 7/8" NUTS
224 NOT USED N/A 500E 82253 E70C-6M

THRU NOT USED N/A
249 NOT USED N/A
250 C/S • SHELL FLANGE WASHERS
251 S/S CHANNEL KG. WASHERS SHIP LOOSE S P A R E  PARTS
252 C/S SHELL FLANGE WASHERS 601 274443 TUBE SAMPLE

END 602 SS304/1., 1
A I /
0 1 : Z A
P.

CHANNEL GASKETS
603 DL1010389502 CHANNEL STUDS
604 SA42971 CHANNEL NUTS
605 SS304/1., W/GRAP. GASKETS .11,15
606 783582 STUDS JI-J5
607 SW04083 NUTS Il -J5
608 SS3 NIL W/GRAP. SHELL FLU GASKETS
609 SS3 NIL W/GRAP. GASKETS KI-K4
610 783582 STUDS KI-K4
611 SW04083 NUTS KI-K4
612 C/S SHELL WASHERS
613 S/S CHANNEL WASHERS

= No Documentation Reced.

MATERIAL RECORD

Page 2 Job No. 2692-A

Page  e  of 62,
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•

'Colata Lotto , Pezzi Lunghezza Oggetto
Heat - Lo t  Nbr. Pieces Lenght Object r  -

92252 H0378 2388 173941.452" welded tube .75"x.049" x  various lenghts
92252 H0378 35 12141.142" welded tube .75"x.049" x  346.89"

Certificate Material Test Report •
According to EN10242 3.1, ASME SA 688 Section 18
Cliente: J O S E P H  OAT CORP.
Customer:

Ordine N.: 0 6 4 8 9 5  P r o d u t t o r e : A D  TUBI INOSSIDABILIS.pA.
Order Nbr: M a n u f a c t u r e r :  Via Adige 2

22070 Casn ate con Bemate (CO)
Italy

Oggetto del Test: Tubo saidato longitudinalmente C o d i fi c a  Materiale:
Test object: Longitudinal Welded tubes M a t e r i a l  Code:

The material has been manufactured, tested, and inspected in accordance with ASME SA688,
ASME SA249 and customer order
Test results on representative samples meet specification requirements.
No welding with filler metal performed
Seconds) Norma: P O  084895
According to standard: A S M E  SECTION III CLASS 3 Ed.1974

ASME SECTION II 1974 ASTM/ASME NSA249 ASTM/ASMENSA688

Condizioni di consegna: S o l u t i o n  annealed and quenched
Delivery Condition: I n s i d e  bead rolled

ID surface electropolished
Marcatura: W H E A T - T U B E  ASTM/ASME NSA688 A.W. EN1.4307 TP 304L 0.750D" x .049"
Marking: a v g .  H.  L o t  Islr.  M A D E  IN ITALY / EU Cod.Op. date and hour
Processo di colata: E + A O D
Melting process:

Descrizione Materiale:
Material Specification:

453-01-11

Risultati dei Tests: L a  consegna soddisfa le &Waste dell'ordine
Tests result:

• A l l e g a t i :  Tes t i ng  Result
Enclosure:

The delivery satisfies order's requirements

• Casna te  con Bemate 1 0 1 0 6 1 1 1  A I D  Tubi Inossidabill S.p.A.

Marchio: A D
Trade Mark:

Timbro del Resp.: A D
Mill's inspector stamp:

APP'D thaavo_rifict_ (
-
)
:
1  /  /  
7

ADDENDA 1 9 9 1
J
-R  a  6 l a  F-4

-A.D. TUBI INOSSIDABILI S.P.A.
Uffici e Stabilimento:22070 Casnate eon Bemate (CO) -Via Adige. 2 Zede Legale: 20135 Milano-Via habilis.

vmmadtubl.com - intbSadtubi.com Tel ++39 031 396.341- Fax ++39 031 4036984
P.rVA GEE IT 12147570159 R e g .  I

.
4
0
0
1
;  
1

01010.0114#01

TP 304L

JOSEPH O AT  QUALITY CONTROL Responsabile della QualitaMill's Inspector

PAGE 10



Risultati del Tests:
Testing results
Totieranza dimensionale second° ASTWASME A/SA688 AW
Dimensional Tolerance ace. ToASTM/ASME NSA688 AW

Lot Nr. Heat Test Nbr. Specimen size
•

Veld Str./
0,2%
11V1Pai

Tensile
Strenght

1
1
V
1
P
a
l

Hardness
tHRI3]

Elongation

Required characteristics

Cr

a 175 485 1 BOO 35

H0378 92252 17838/11 full size x 300 mm 296 , 588,4 •• 86,1 -. 64,2 --
17637/11 full size x 300 mm 293

- ,
583,5' 86,4 / 64,0"

Analisi Chimica -Chemical Composition acc to ASTM/ASME NSA688 PO 064895
Heat C Mn P S Si Cr NI Co

—
N

Required characteristics 0,03 1 2 10,040 .10,03 S 0,75 18-20 8-13 S 0,25
92252 0,024 1,770 / 0,031 / 0,002 / 0,430 / 18,300 •-' 8,100 '" 0,160 /- 0,046

Trattamento Termico tubi dritti:
Heat treatment straight tubes
Trattamento Termico tubi curvati:
Heat treatment bended tubes

Pmva antimiscuglio (PMI):
Positive materila identification (PMI)

• P r o v a  di Trazione Second° ASTM E8 (Longitudinale):
Tensile Test According to ASTM E8 (Longitudinal):

Controllo Visivo e Dimensionale:
Visual and gaugin control:

; • • Te s t  Eddy Current ASTM E426 and ASTM/ASME A/SA688 SI - Tubi drift!:
Test Eddy Current ASTM E426 and ASTM/ASME NSA688 S1 - Stright tubes

Test Pneumatic° Differenziale ASTM A1047 (150 psig) - Tubi drift!
Differential Pneumatic Test according to ASTM A1047 (150 psig) - Stright tubes

Test idrostatico second° PO 064895 ASTM A450 (1000 psi) - Tubl curvati
Hydrostatic Test according to PO 064895 ASTM A450 (1000 psi) : Banded tubes

Test di Svasatum, Flanglatura ASTM/ASME A/SA688
• • Flaring, Flanging, Test ASTM/ASME A/SA688:

Test di Schiacciamento e Piega-rovescio ASTM/ASME A1SA688
Flattening and Reverse-bending Test Test ASTM/ASME NSA688:

Test di rugosita second° EN 4288 - Tubi elettrolucidati
Roughness test according to EN 4288 Electropolished tubes

Test contaminazione da Cloruriri in acc a ASTM/ASME A/SA688 (Par.15.2):
Chloride salt contamination Test according to ASTWASME NSA588 (Par.15.2):

Solubilizzazione a 1950°F e raffreddamento rapid°
1950 "F solution annealed and rapidly cooled

Solubilizzazione a 1950°F e raffreddamento rapido
1950 'F solution annealed and rapidly cooled

JOSEPH OAT QUALITY CONTROL

APPErn ct.n)a_ r J /  - / /
ADDENDA /  1
7
/

07 t o  7 . 2  -
1 . 7
% 1

RO
A.D. TUBI INOSSIDABILI S.P.A.

Ufficl e Stabilimento: 22070 Casnate con Bemate (CO) —Via Adige, 2 - Sede Legale: 20135 Milano Via  Trebb'
www.adtubl.com - info©adtuldi.com Tel ++39 031 398.341— Fax ++39 031 4036984

P.IVA CEE IT 12147570159— Reg. I

Satisfactory

100% Satisfactory

100°/0 Satisfactory

100% Satisfactory

Satisfactory

Satisfactory

Ra = 0,22 - 0,62 pm

Satisfactory

Satisfactory

Satisfactory

Pag. 2 di 2

PAGE 11
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Certificate Material Test Report 5 7 5 - 0 1 - 1 1
According to EN10242 3.1, ASME SA 688 Section 18

Colata
Heat

Lotto
Lot Nbr.

Pezzi
Pieces

Lunghezza
Lenght

Oggetto
Oblect

92252 - - - H0378 484 140948.921" welded tube .75"x.049" x  various lenghts
0403903 -d. H0754 696 191841.599" welded tube .75"x.049" x  various lenghts

Cliente:
Customer:

Ordine N.:
Order Nbr:

Second° Norma:
According to standard:

Condizioni di consegna:
Delivery Condition:

Marcatura:
Marking:
Process° di colata:
Melting process:

Descrizione Materiale:
Material Specification:

JOSEPH OAT CORP.

avg. H.
E+AOD

A.D. TUDI
imossionosu spot

064895 P r o d u t t o r e :  AD TUBI INOSSIDABILIS.p•A.
Manufacturer: Via Adige 2

22070 Casnate con Bemate (CD)
Italy

Oggetto del Test: Tubo saldato longitudinalmente C o d i fi c a  Materiale:
Test object: Longitudinal Welded tubes M a t e r i a l  Code:

The material has been manufactured, tested, and inspected in accordance with ASME SA688,../
ASME SA249 and customer order
Test results on representative samples meet specification requirements.
No welding with filler metal performed

PO 064895
ASME SECTION iii CLASS 3 Ed.1974
ASME SECTION 111974 ASTM/ASME NSA249 ASTM/ASMEA/SA688

Solution annealed and quenched
Inside bead rolled
ID surface electropolished

W HEAT-TUBE ASTM/ASME NSA688 E N 1 . 4 3 0 7  IP 304L 0.750D" x  .049"
Lot Nr.  M A D E  IN ITALY/ EU Cod.Op. date and hour

Marchio: A D
Trade Mark:

Ilmbro del Resp.: A D
Mill's inspector stamp:

TP 304L

voolL
11:
0
7-'
11

Risultati del Tests:
Tests result:

Casnate con Bernet°

Allegati: Te s t i n g  Result
Enclosure:

La consegna soddisfa le richieste d e l l
e
o r d i n e
The delivery satisfies order's requirements

12-23-11 A D  Tubi Inossidabili S.p.A.

A.D. TUB] INOSSIDABIL1 S.P.A.
Liffic I • Stobiffmento: 22070 Casnate con Semate (CO) —Via Adige, 2

www.adtubi.com Into@adtubi.com Tel +1-39 031 395
RIVACEE12147570159 —

, •  ' f  • ,,cotontot
b

•
A*1331ww4p,sa
a
g leadd  /
2

ADDENDA •  . . 1
e
/  2 , 1 •

37...a2 4.
19,0; r

Responsabile della Ouailla
Mills Inspector
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Risultati dei Tests:
Testing results
Tolleranza dimensionale second° ASTM/ASME NSA688 AW
Dimensional Tolerance acc. ToASTWASME NSA688 AW

Lot Mr. Heat Test Mr. Specimen size
Veld SW

0,2%
IMPa]

Tensile
Strenght

PAPai

Hardness
[HR13]

Elongation

Required characteristics

Cr

175 485 5 B90 a 35

H0378

5 0,03

18512/11 . full size x 300 mm 289,2 , 579,7 -- 81 - - 66,2 —
92252 • , /

T8513111 full size x 300 mm 284,2 -- 571,2-- 81,5 _

0,024 ' ' '

H0754 0403903/
T8506/11 full size x 300 mm 294,8_ 588,4

-
82 _ 65,0 —

T8507111 full size x 300 mm 297,4,
-

597,3
--

81,5 -- 63,8 ---

Anal's' Chimica - Chemical Composition ace to ASTWASME NSA688 PO 064896
Heat C Mn P 8 SI Cr Ni Co N

Required characteristics 5 0,03 52 50,040 50,03 % 0,75 18-20 8-13 5 0,25
92252 0,024 ' ' ' 1,770 -' ' 0,031 .0* 0,002 , - 0,430 , - 18,300 .•-• 8,100 _, 0,160,-- 0,046

0403903 0,023r " 1,750 .". 0,025 "... 0,001 ,e
-  0 , 3 0 0  
r •  
1 8 , 1
2 0

e
— 
8
,
0
2
0  
,
-
-  
0
,
1
9
0  
•
•
•
•

0,065

Contra° Visivo e Dimensionale:
Visual and gaugin control:

Test Eddy Current ASTM E426 and ASTM/ASME NSA688 S1 Tubi  drift!:
Test Eddy Current ASTM E426 and ASTM/ASMENSA688 Si - Stright tubes

Test Pneumatic° Differenziale ASTM A1047 (150 psig) Tubi dritti
Differential Pneumatic Test according to ASTM A1047 (150 psig) - Stright tubes

Test idrostatico second° PO 064895 ASTM A450 (1000 psi) - Tubi curvati
Hydrostatic Test according to PO 064895 ASTM A450 (1000 psi) : Bended tubes
Test di Svasatura, Flangiatura ASTM/ASME A1SA688
Flaring, Flanging, Test ASTM/ASME NSA688:
Test di Schiacciamento e Piega-rovescio ASTM/ASME AISA688
Flattening end Reverse-bending Test Test ASTWASMENSA688:

Test di rugositi second° EN 4288 - Tubi elettrolucidati
Roughness test according to EN 4288 - Blectropolished tubes

Test contaminazione da Cloruriri in acc a ASTM/ASME A/SA688 (Par.15.2):
Chloride salt contamination Test according to ASTWASMENSA688 (Par.15.2):
Trattamento Termico tubi dritti:
Heat treatment straight tubes
Trattamento Termico tubi curvati:
Heat treatment bended tubes

Prove antimiscuglio (PM1):
Positive materila identification (PMI)

Prove di Trazione Second° ASTM E8 (longitudinale):
Tensile Test According to ASTM E8 (Longitudinal):

1
INOSSIDA111111.11 SPA;

Solubilizzazione a 1950°F e raffreddamento rapid°
1950 'F solution annealed and rapidly cooled
Solubilizzazione a 1950°F e  raffreddamento rapid°
1950 'F solution annealed and rapidly cooled

J O S E P O VA t a l l A t i l l $ 0 0 1
1
1
0 1 6

k'Ob . r ) tc ; , •
0
04
.
41
/
Ic t
.  c - / ;
.
4 2 . !  /
/ / & /
g
2
.

ADORK*, •  •• ••, .
1 3 J-  le 94 _ T r

& I
,  
r
•
-
%  
A
.
D
.  
T
U
S
I  
I
N
O
S
S
I
D
A
B
I
L
I  
S
.
P
.
A
.

u ici e Stabilimento: 22070 Casnate con Bemate (CO) —Via Adige, 2 - Sede Legate: 20135 Milano — Via Tribble, 5
Irewadlublcom - info adtuht.com Tel ++39 031 396.341 — Fax ++39 031 4036984

RIVA CEE IT 12147570159 — Reg. I

Satisfactory

100% Satisfactory

100% Satisfactory

100
11
/0 
S
a t
i s
f a
c t
o
r
y

Satisfactory

Satisfactory

Ra = 0,20 - 0,68 pm

Satisfactory

Satisfactory

Satisfactory

Peg. 2 di 2
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PRECES1ON FINNING BENDING, INC.
1250 Saint George Street

Suite # 6
East Liverpool, Ohio 43920

Phone: 330-382-9351
Fax: 330-382-9354

CERTIFICATION REPORT
SHOP ORDER #: 12-4-6855B

CUSTOMER ORDER #: 066009-00

PIECES: 2 2

MATERIAL: 3
/4"  x  .
0 4 9 "  
A W  
S A 2
4 9 /
3 0 4  
W e
l d
e d  
S t
a i
n l
e s
s  
S
t
e
e
l  
U
-
B
e
n
d

N/A  STRESS RELIEF ANNEALED @  D e g r e e s  F +/- 50 Degrees F

U-BENDS PLUS  ----  BEYOND TANGENT BY ELECTRIC RESISTANCE METHOD

X  HYDROSTATIC TESTED @  1000  PSI FOR  5   SECONDS

N/A  A I R  UNDER WATER @ P S I  FOR S E C O N D S

BECtitIM1133 I
BY:  A d o o f
DATE:

JOSEPH OAT M A I M  CONT01011.

soroblAxeles44 4
0 0
2
CODS /  7  di  /ADD '

a A
. - -
r

ea 66 N?

I Page /  o f
6
7 3   
I

PAGE 16



Description:

Heat Number:  2 7 4 4 4 3

SUPPLEMENTARY TESTS

CERTIFICATION

•
ESTABLISIIED 1718

Date: 6 / 2 9 / 1 1

SUBJECT: Customer  Purchase Order Number  2 4 1 9 1 6
Joseph Oat Job Number 2 6 9 2
Joseph Oat Item Number 2 A

CERTIFIED MATERIAL TEST REPORT

ASME Material Specification S A 2 4 0  304/304L
Code Year  1 9 7 4   Addenda N / A   Class  3
'Size  4  l/2" Thick Plate

Material Manufacturer  S a n c l m e y e r  Steel Company  ( C M T R  Attached)

Chemical Analysis A c c e p t
Corrosion N / A
Bend Test N / A
Ferrite Count N / A
Grain Size N / A

We certify that the material described on this report meets the requirements for procurement,
material specification and all special requirements of ASME, Section III, Division 1 of the ASME
Boiler and Pressure Vessel Code and above references. This material has been processed and
supplied in accordance with our Quality System Program, Certificate Number N-1488, which
expires 08/04/2012.

J
o
s
e
p
h  
O
a
t  
C
o
r
p
o
r
a
t
i
o
n

Quality Control Department

2500 Broadway / Drawer 10 / Camden, New Jersey 08104 / (856) 541-2900
Fax (856) 541-0864 / TELEX 834618
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BILL
TO

DATE 06 4

GRADE: UNS S30403 SPECIFICATION:

S A N O M E Y E R  S T E E L  C O M P A N Y
(Incorporated)

CThE S A N E  E R  L A N E  •  P H I L A D E L P H I A ,  P A  1 9 1
-
1 6 - 3 b 9 8
6 - 0  -  -  6  6  3 •  F A X  2  1 5  - 6 •••• -  1 4  3 0  •  S L I r l o r n e , , e r • — •

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products

Since 1952

JOSEPH O AT  CORP.  W E  C E RT I F Y  T H AT  T H E  CHEMICAL A N A LY S I S
2500 BROADWAY-DRAWASEPHOATQUAL ITYCONTROLND  MECHANICAL T E S T  RESULTS APPEARING
CAMDEN, N J  0 8 1 0 4  I N  T H I S  C E R T I F I C AT E  A R E  CORRECT

APPD/)1*.A.$6t...44..ftWO  /4!... 7  /TRUE A S  REPORTED B Y  T H E  MANUFACTURER.

ADDENDA i  t i  7  V

, T - c 2 b  l o ?  a l '  •2i l leat  I S - / / /  S A N O M E Y E R  STEEL C O M P A N Y
0 6 5 0 9 7 - 0 0  f
q  p  .  
z , s - 0  
7  
7  
T
.  
B O
H N
S A
C K  
-  
M
A N
A G
E R  
Q
U
A
L
I
T
Y  
A
S
S
U
R
A
N
C
E

AND ENGINEERING
CUSTOMER ORDER NO,

CERTIFIED MATERIAL TEST REPOR

PIECES

2 6 0 - 3 / 1 6 "  O D  X  4 - 1 / 2 "
J - 2 6 9 2 ,  I T . 2 A  -  5 0 0 0 - 0 0 0

ASME S A 2 4 0  2 0 0 4  E D

SSC T Y P E  3 0 4 L  E - Z  D R I L L  P L AT E

4 - 1 / 2 "  X  4 "  X  6 "
GRAIN T O  RUN W / 4 "  D I M E N S I O N  -  J - 2 6 9 2 ,  5 0 0 0 - 0 0 0

‘
1
4
1
:
:
7
1

11 3 3  /

MATERIAL MEETS REQUIREMENTS OF 304 E-Z DRILL AND3041, E-Z DRILL

HEAT NO.

2 7 4 4 4 3

Y i e l d  *

M I S 1 1 1 1 1 1 1 1

E l o n g  R e d  H a r d n e s s

I I F J I I 7 6  I N 1 1 1 . 1 1 r 1 1

PC#
21927

HEAT NO

274443

* L B S / I N 2

0 . 0 2 3

Mn

M

DESCRIPTION

RECORDS OF ALL TESTS ARE MAINTAINED AT  SANDMEYER b  I tEL COMPANY

MATERIAL PRODUCED B Y  ACRONI
THIS  M AT E R I A L I S  FREE  FROM MERCURY CONTAM

SSC O R D E R  NO.  6 1 6 0 3

CERTIFICATE OF TEST

HEAT NO: 2 7 4 4 4 3

PLATE N O .  4 5 7 0 1

PLATE N O .  4 5 7 0 1

S i  N i  C r

1 . 4 0 0  0 . 0 3 2  0 . 0 2 6 0 0  0 . 3 3 0  8 . 3 0 0  1 8 . 2 9 0  0 . 0 8 6

PAGE 1 8
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Page  0 2 G
2
- -
-   
o f  
e i  
7
. 3

t 'AtiE 1 9

. .  •
s •  •  T E H N I t N A  KOINTROLA

• A  •  ,  T e i e f o n :  +386 45e4 10 43
T O W  +388 4 584 10 68

• -;.• h t t o d i v e t m e c r o n t s t. ACRONI •  .
. .  & m a t  antortpaplereamonlet

. :  •  •  •

Potrdilo o prevzemu
:
3.1/ 
A b n e h m e p
r u f z e u g n i
s

3.1/ Inspection certificate 3.1 . •
Stan/Sena/Pogo i
l l  
E
N  
1
0  
2
0
4  
3
.
I

St /Nr. /No. D a m /  Datum Mato
.. •

''' •  •  • ' • ; : '  :14.
• •  0  
' '  
l i t , '
,
.  
4 • ;
• •  
- ;
•

• .316023030ta '.. 4. a, 05.03.0i1,1 .::: -  '  •

Knott% / Kande / Customer

SANDMEYER STEEL COMPANY

• O N E  SANDMAYER LANE
• PA19116 PHILADELPHIA

UNITED STATESNumb / Sestellong W./Order No. •  D M A  1st / Meredith /Despatch tiote
62116 visp•52524 •  •  310023050 osiontrom 28•022011

Welk/ Erieugnis/Pmdool .  .  y r s t a  '
p u t /  E r s t a m e l i
i
o n s a r t /  
M i n g  !
o r n a t e  
N i t  
b e d e w
*  
l i t  
Z o
o k  
g o l l y
-
s l a i n  
t r
i
t
- ;
‘ ,

• W i e n  dos sithvorstandgenZ e I c h t e  des KerstellewerkePlates •  6 0 1 0 0  • • r ! ,  •. .  .  . •  i n s p e c t o r s '  swop A  Mark ot the Manufacturer
Unlike ci;e Notschtlften I SpectScallons •  T i p  /Wm/Type P o o /  Monet RIO Korot. tut/ Intlidetkott /Corrosion test
A5TM A 240 Ed.09 •  •  5 0 4 1 M / 3 0 4 E 2  t i o . 1  / W M  A262 PRACTICE E:ON
W V  3A 240 - 2007 Section II Part A + AdcL09 .  550403/530400 N o . : 1
QQ-5-755D •  .  •

. .
AM5 5511H/AM5 5513H .  .  •  •  M t  303044/30304

• B E C H T E L•
• •  •,

• •  :  1  1 3 3  A C E  MR 0103-2007. •  .  •  '  . •  M C C  MN 0175-2003. •
Chug dobave/ Umbel; der Lleterons /Extent of material delivery
Poz. S t  sotto S t • p l o s o  .  •  Tete note D i m *  S t  Wm, G t .  von
Poo. S c h m e t t e n  N(.. W a t z t a t e l  G e t t l o h t  .  •  Alamtatincen S t u c k l a b i  P r o b e  fir.
Item l i n t  No. P l a t e  NO.. I  Weal b2 t k i t  O l m s a s i o n s  N a l l y  S a m p l e  No

la-  274443 /  2 1 9 2 7  •  : 9433 W
i
N  4 . 5 0  /  
7 8  ,  
i 0
5  
1  
2 1 9 2 7
T

Mehafishe lattnosti /Mechanische Baenschalten/ Mechanical properties
Miami SIOBt %MO Iiepeteda w o e  einii Natetntell s u n &  / Bammehming / Elangin Kortrako, T W M a  & n o e l  / Kertsolites / Impart
Nobs W. P r a m  tap Dem wente Cohn wenn botestigkett ,  &schnaps Hut t  p i t  istmr be fins WPost
Semple No, Position Y i t l i  o2% a, Yield It Pal Tensile Str.ku x 5 %  s e e  % .  ASO% N e t t  stares % Hardness loke P O  1
Zahteve m i n  •  5 0  •  •  7 5  i  •  4 6  •  •Antordetung•
Moulton M M  9 2•.
21927 T P  4 1 , 6 1  / .  . 8 5 , 4  I /  5 3 2  7 5 3  •  6 4 , 4  8 5  I
.  2 4 5  2 3 9  2 5 2  6 8G - Giro/ Kopf t Top I I  - Napa / Fuss/ Bott?m V .  kit dottno / Lanus / Longitudinal P  •Prectio/0ser /Toilworn C o o l )  / Mode / Bend
kemicna shale/ Chemisthe Zutammenseimmi /Chemical Composition •  •
sarldschutzen Nusc. •  %Si .  %Mn . X P  X S  i  %Cr S K I  % C u  % M o  % C o  % N  % N O  W i l  W o k e

Heat No, /  /  .
i •  . /  
/

/  /
274443 0 . 0 2 3  0.33 1 . 4 0  0.032 0.026 ! 19.29 8 . 3 0  • 0 . 3 4  0 . 3 3  0 . 1 2  0 .0864  0.009 <0.005

opomoe i Bemortungto / Remelts I  '  JOSEPH OAT QUALITY CONTROL
THICKNI55 TOLERANCE Accoruitrie A5m8 5A 48015A 4110M - 2007 N
FIVE FROM KNOWN CONTAMMATION WITH MERCURY A P P
1
D
-
D  t a - N A -
0 1 C u
r
- 1 -
#
1 )  /

NO WEL() REPAIR •
HEAT TRETAMENT: 50L1111011 ANNEALED AT 1925T WATER QUENCHED

• ADDENDA 0 7 1POSITIVE MATERIAL IDEHTIFICATIOM (PK TI5I) OK
FREE FROM mCiAcnve ccatmtilmTiort t  •  , 7
-
- -  2 1 ,
1
?  • )  z + . .
2 t 9

te?0,14s
.
09*7 
2 . 0
1

We confirm herewith that the delivered materiii compiles with the terITIS of the order.

• •  ,
• •. .  •  V • • ••

• A  —. .• •  I A C R O N i  aim $  1
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BORATORY
;•  • 1
T
E
S
T I
N
G  
I
N
C

•
2
4
1  
T
o
p
a
z  
'
D
r
i
v
e
,  
H
a
t
f
i
e
l
d
,  
P
A
:
1
9
4
4
0
;

TEL 800-219-9095 4
, F A X :  
8 0 0 L 2 1 9
- 9 0 9 6

SOLD TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104

• 304 3 0 4 L
- - REQUIREMENTS - -

ELEMENT MIN MAX MIN MAX ACTUAL
0.08 0.03 0.03%

Co 0.25 0.25 0.14%
Cr 18.00 20.00 18.00 20.00 18.41%
Mn 2.00 2.00 1.40%
Ni 8.00 10.50 8.00 12.00 8.22%

0.045 0.045 0.031%
0.030 0.030 0.018%

Si 1.00 •.00 0.35%

CUSTOMER P.O.
065166-00

Quantity:
Type:

Job No.:
Original Manufacture:

Heat No.:
Plate No.:

Material Type:

Size:

,eit4 •  tE)
JdC001-1 1-06-22180-1

DESCRIPTION

Pagel of 2

CERTIFICATION DATE

SHIP TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104
ATTN: Justin Kaplan

SHIP VIA
6/28/2011 C U S T O M E R  PICKUP

1
4-112" Thick Plate
2692NB, Attachment 2, Rev. 0
Sandmeyer Steel
274443
21927
ASME Section III, Class 3, 1974 Edition, No Addenda;
ASME Section II; ASME SA-240, Grades 304/304L
4" x 6"

The referenced sample was submitted to chemical content evaluation and it was found to be in conformance to
ASME SA-240, 1974 Edition, No Addenda, Types 304 and 304L with the following results:

Procedures/Methods: 86-SCA-0, Rev. 11, Direct Reading Atom Emissions Spectroscopy

JOSEPH OAT QUALITY CONTROL
A P P
1
D
-
0  
(
A  
i t
i k
r Y
i t
2 /
4 /
1 4

ADDENDA 1 1  7

Materiels. Testing t a
.
k ? o r a t o t y

NoncistructiVe Testing

2 k9.2. - Z
-
T :  .
2  / I
)  
I

leSit

PAGE 20



2.

304 75,000 30,000 40
304L 70,000 25,000 40

ACTUAL 83,500 40,600 59

BORATO
ESTING INC;

2331 Tpkiz Drive, liatfield, PA 19440'
TEL: 600-21.9-9095 4
! F A X :  
8 0 0 - 2 1 9
- 9 0 9 6

REQUIRED

ACTUAL

REQUIRED

• • •  •  •  •

J o
:
C
O
M -
1 1
- 0
6 -
2 2
1 8
6 -
1

TENSILE TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L
KEY: C - Conforms NC - Non-Conformance R-Report for Information

(PSI)
TENSILE

STRENGTH
Min

HARDNESS
READINGS

MAX SCALE
88 H R B W

Page 2 of 2

(PSI)
YIELD (.2%)
STRENGTH

Min

MERCURY CONTAMINATION: During the testing and inspection, the product
did not come in direct contact with mercury or any of its compounds nor with
any mercury containing devices employing a single boundary of containment.

NOTE: The recording of false, fictitious or fraudulent statements or entries on
this document may be punishable as a felony under Federal Statutes.

(%)
ELONGATION K E Y

(IN 2") C / N C / R
Min

HARDNESS TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L
KEY: C Conforms NC - Non-Conformance R-Report for Information

l
A
d
d
r
e
d
:
i  
t
e
•
d

a.
Materiels. Testing-LabOratoiy

NonUeStructiVe Testing

KEY
SCALE AVG.  SCALE ( M G M )

82 8 3  8 3  8 3  H R B W  8 3  H R B W  C

BECHTEL

‘ , \ ! ! ! ! )The provisions of 10CFR21 and 10CFR50, Appendix B apply to this order.

All testing was performed in accordance with L.T.I. Quality System Program Manual, Rev. 18 dated 7/27/07 as audited
and approved by Joseph Oat Corporation.

The services performed above were done in accordance with LT1's Quality System Program Manual Revision 18 dated 7/27/07 and
ISO/1EC 17025. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written
approval of Laboratory Testing, inc. I s  accredited by PRI to 18017025 and by Nadcap for NOT and Materials Testing for the test
methods and specific services as listed in the Scopes of Accreditation available at www.labtesting.com and www.eAuditNet.com. The
results reported on this test report represent the actual attributes of the material tested and indicate full compliance with all applicable
specification and contract requirements.

Sherri L. Scheifele
QA Specialist

kltuortcyCei
Authorized Signature (ES)

PAGE 21
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Haward Corp.
29 Porete Ave.
North Arlington, NJ 07031-6797
Phone:(201) 991-8777 Fav(201) 991-1903
www.haward.com

78299
„YrOlAkfent 09/07/11

r ' 7
... 
l e
k i
l l
e
o t
i

1

f
-
,
0
1
4
.
6
1
,
4

Joseph Oat Corp
2500 Broadway
Camden, NJ 08104

AS 9100:2004 Certified

Joseph Oat Corp
2500 Broadway
Camden, NJ 08104
Phone: (856) 641-2900
Fax: (856) 541-6062Certificate of Co ,  Hance

IN i • j
:
11 ,0
1 t i

We hereby certify that during processing parts were not contaminated by mercury or mercury
compounds,

a

2 DISC, MACHINED 60-3/16"DIA X 3-13/16" THICK
Specs: ELECTROPOL1SH ONE SIDE

ASTM B912-02
1
8
.
0
4
:  
0
6
5
2
8
4
-
0
0  
J
o
b  
#
:  
6
9
9
1
1

Containers: 2 SKIDS

" '
R
I
*  
b
k
i
,
"
:
0
5
6
1  
'
f
i
n
k  
,
;
-
$
,
x
-
4  
r

• -

JOSEPH OAT QUALITY CONTROL
APP'D  b 1.4.41Pct. fi l a f f
-
t t 3 /ADDENDA  ( 1 7  (

7
1 to,0,1,3-.1tev , -2/?) 1, 0/

BECHTEL

11 3
,
3 )

. '
1
0
7
,
0
4
,
A
1

Per: Dean  E. Ward-Pres, I Keith J. Schumacher-Vice Pres

Page  CLS  o f   4 / 3
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Description:

Heat Number: 9 A B 8

Material Manufacturer

ESTAELISHEO 1780

SUBJECT: Customer  Purchase Order Number  2 4 1 9 1 6
Joseph Oat Job Number 2 6 9 2
Joseph Oat Item Number 3 ,  9A

CERTIFIED MATERIAL TEST REPORT

SUPPLEMENTARY TESTS

Chemical Analysis A c c e p t
Corrosion N / A
Bend Test N / A
Ferrite Count N / A
Grain Size N / A

Joseph Oat Corporation

Date: 6 / 2 9 1 1 1

ASME Material Specification S A 2 4 0  304/304L
Code Year  1 9 7 4   Addenda  N / A   Class  3
'Size  1
/ 2 '  
T h i
c k  
P l
a t
e North American Stainless  ( C M T R  Attached)

CERTIFICATION

We certify that the material described on this report meets the requirements for procurement,
material specification and all special requirements of AS ME, Section III, Division 1 of the ASME
Boiler and Pressure Vessel Code and above references. This material has been processed and
supplied in accordance with our Quality System Program, Certificate Number N-1488, which
expires 08/04/2012.

vt• 141c.-L•
,
t_z

Quality Control Department

2500 Broadway / Drawer 10 / Camden, New Jersey 08104 / (856) 541-2900
Fax (856) 541-0864 / TELEX 834618

1 Page  c,2&  o
f  7 3   
1 PAGE 23
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METALLURGICAL TEST REPORT
ES(Spain) US(United States) ZA(South Africa) JP(Japan)

Certificate: 637
Customer:S417 003

MECHANICAL PROPERTIES

Product ID 0 Coil #

ANALYSIS

your Order : 5722

60.0000 17,760



ATOM"
.,,••J

L
J 
T
E
S
T
I
N
G

304 3 0 4 L
- - REQUIREMENTS - -

ELEMENT MIN MAX MIN MAX ACTUAL
0.08 0.03 0.02% BECHTEL

Co 0.25 0.16%
Cr 18.00 20.00 18.00 20.00 18.46%
Mn ZOO 2.00 1.76%
Ni 8.00 10.50 8.00 12.00 8.08%

0.045 0.045 0.027%
0.030 0.030 0.002%

Si 1.00 1.00 0.34%

24a::11
-
014,0•
prfvc 
H a t t
f m d  
P
A  
1 9
4 4
0 ,

TE
L 
8
0
0
.
2
1
9
;
9
0
9
5
:  
•  
F
A
X  
.
8
0
0
-
2
1
9
-
9
0
9
6
-

SOLD TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104

CUSTOMER P.O.
065166-00

Procedures/Methods:

Quantity:
Type:

Job No.:
Original Manufacture:

Heat No.:
Material Type:

Size:

Jot001-11 -06-22362A

DESCRIPTION

Page 1 of 2

SHIP TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104
ATTN: Justin Kaplan

CERTIFICATION DATE S H I P  VIA
6/2812011 C U S T O M E R  PICKUP

1
1/2" Thick Plate
2692NB, Attachment 2, Rev. 0
Jacquet
9AB8
ASME Section III, Class 3, 1974 Edition, No Addenda;
ASME Section II; ASME SA-240, Grades 30413041_
3
1
1
x  
2
0
"

86-SCA-0, Rev. 11, Direct Reading Atom Emissions Spectroscopy

JOSEPH OAT QUALITY CONTROL

APP'D  n t o   t ica1/1 /
ADDENDA /  g
l r
)

- 210 ? .. .rms.
• 3
. 1  4

ed.65164

Matqicals'Testinto La:kioratotx
Nrondettructive Testing

The referenced sample was submitted to chemical content evaluation and It was found to be in conformance to
ASME SA-240, 1974 Edition, No Addenda, Types 304 and 3041_ with the following results:

PAGE 25



1

304 75,000 30,000 40
304L 70,000 25,000 40

ACTUAL 85,500 42,700 66

riV61 .
f . i a
t fi i
1 i i ,
, f
3
= A 1
1 9 4
4 1 ;

:TEL!. 80f5-:249095 FA X :  4500 ,2 ,
1
9 ,
%) ,9§ : ' .

REQUIRED

ACTUAL

REQUIRED

Jot001 -11 -0642362.1

TENSILE TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L •
KEY: C Conforms NC Non-Conformance R-Report for information

(PSI)
TENSILE

STRENGTH
Min Min

(PSI) ( % )
YIELD (.2%) ELONGATION
STRENGTH ( I N  2
11
1

Min

HARDNESS TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L
KEY: C - Conforms NC - Non-Conformance R-Report for Information

MOtiirf*Tatiri9:L4',61-atco!
Norriktritellito resting'

KEY
C/NC/R

• 'd,'L'"f
..
• t  
o c
. ' d

HARDNESS K E Y
READINGS S C A L E  AV G .  SCALE (C/NC/R)

MAX S C A L E
88 H R B W

83 8 4  8 3  8 4  H R B W  8 4  H R B W  C

A.

BECHTEL
1133

The provisions of 10CFR21 and 1 OCFR50, Appendix B apply to this order.

All testing was performed in accordance with L.T.I. Quality System Program Manual, Rev. 18 dated 7/27/07 as audited
and approved by Joseph Oat Corporation.

Page 2 of 2

Sherd L. Scheifele
OA Specialist

kihDArtZki

Authorized Signature (ES)

PAGE 26

q
-
•

The services performed above were done in accordance with LIN Quality System Program Manual Revision 18 dated 7127/07 and
ISOBEC 17025. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written
approval of Laboratory Testing, Inc. L.T.I. is accredited by PR! to ISOI 7025 and by Nadcap for NDT and Materials Testing for the test
methods and specific services as listed in the Scopes of Accreditation available at www.labtesting.com and www•eAuditNet.com. The
results reported on this test report represent the actual attributes of the material tested and indicate full compliance with all applicable
specification and contract requirements.

MERCURY CONTAMINATION: During the testing and inspection, the product
did not come in direct contact with mercury or any of its compounds nor with
any mercury containing devices employing a single boundary of containment.

NOTE: The recording of false, fictitious or fraudulent statements or entries on
this document may be punishable as a felony under Federal Statutes.



Description:

Heat Number:  8 3 3 9 5 5

Material Manufacturer

CERTIFICATION

UI
•

ESTABLISHED 178S

SUBJECT: Customer Purchase Order Number  2 4 1 9 1 6
Joseph Oat Job Number 2 6 9 2
Joseph Oat Item Number  4

CERTIFIED MATERIAL TEST REPORT

Allegheny Ludlum ( C M T R  Attached)

SUPPLEMENTARY TESTS

Chemical Analysis A c c e p t
Corrosion N / A
Bend Test N / A
Ferrite Count N / A
Grain Size N / A

Joseph Oat Corporation

Date: 6 / 2 8 / 1 1

ASME Material Specification S A 2 4 0  304/304L
Code Year  1 9 7 4   Addenda  N / A   Class  3
Size l / 2 "  Thick Plate

We certify that the material described on this report meets the requirements for procurement,
material specification and all special requirements of ASME, Section HI, Division 1 of the ASME
Boiler and Pressure Vessel Code and above references. This material has been processed and
supplied in accordance with our Quality System Program, Certificate Number N-1488, which
expires 08/04/2012.

C
Z
I
:
d
t
-
-
.
4
-
0
-
-
,
f
.  
9
4
1
a
.
J
-
Z
Z
,

Quality Control Department

2500 Broadway / Drawer 10 / Camden, New Jersey 08104 / (856) 541-2900
Fax (856) 541-0864 / TELEX 834618

PAGE 27
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CERTIFIED MATERIAL TEST REPORT



I  I f
/
L A
B O
R A
T O
R Y

 TESTING INC,,

NI

2331 Topaz Drive, Hatfield, PA 19440
Phone: 800-219-9095 • Fax: 800-219-9096

܀܁܂܃܄܅܆܇܈܉܊܋܌܍܏ܐܑܒܓܔܕܖܗܘܙܚܛܜܝܞܟܠܡܢܣܤܥܦܧܨܩܪܫܬܭܮܯܱܴܷܸܹܻܼܾ݂݄݆݈ܰܲܳܵܶܺܽܿ݀݁݃݅݇݉݊ݍݎݏ
܀܁܂܃܄܅܆܇܈܉܊܋܌܍܏ܐܑܒܓܔܕܖܗܘܙܚܛܜܝܞܟܠܡܢܣܤܥܦܧܨܩܪܫܬܭܮܯܱܴܷܸܹܻܼܾ݂݄݆݈ܰܲܳܵܶܺܽܿ݀݁݃݅݇݉݊ݍݎݏ

304 3 0 4 1 _
- - REQUIREMENTS - -

ELEMENT MIN MAX MIN MAX ACTUAL BECHTEL
0.08 0.03 0.02% 1133

Co 0.25 0,25%
Cr 18.00 20.00 18.00 20.00 18.26%
Mn 2.00 2.00 1.88%
Ni 8.00 10.50 8.00 12.00 8.01%

0.045 0.045 0.026%
0.030 0.030 0.002%

Si 1.00 1.00 0.38%

SOLD TO
,Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104

CUSTOMER P.O.
065166-00

Procedures/Methods:

Quantity:
Type:

Job No.:
Original Manufacture:

Heat No.:
Material Type:

Size:

Certified Test Report

SHIPTO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104
ATTN: Justin Kaplan

CERTIFICATION DATE S H I P  VIA
6/28/2011 C U S T O M E R  PICKUP

J 0 0 0 0 1
-
1 1
-
0 6
-
2 2 3 6 2
-
2

DESCRIPTION

1
112" Thick Plate
2692NB, Attachment 2, Rev. 0
Jacquet ,  •
833955
ASME Section III, Class 3, 1974 Edition, No Addenda;
ASME Section II; ASME SA-240, Grades 304/304L
3" x 20"

The referenced sample was submitted to chemical content evaluation and it was found to be in conformance to
ASME SA-240, 1974 Edition, No Addenda, Types 304 and 3041. with the following results:

86-SCA-0, Rev. 11, Direct Reading Atom Emissions Spectroscopy

JOSEPH OAT QUALITY CONTROL
APPV,D14../Oca... t r ta l - l -1
4) /  
4 2  /ADDENDA / q 7  V

3
-
-  
0
,
7  
0
4
;
2  
_
r
7
L
,

Pagel of 2

Materials Testing Laboratory
Nondestructive reeling

A c c r e d i t e d



LABORATORYT E S T I N G INaCertifiedTestReportJ00001-11-06-22362-2

2331 Topaz Drive, Hatfield, PA 19440
Phone: 800-219-9095 • Fax: 800-219-9096

304 75,000 30,000 40
304L 70,000 25,000 40

ACTUAL 88,500 47,600 62

TENSILE TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/3041_
KEY: C - Conforms N C  - Non-Conformance R-Report for. Information

(PSI) ( P S I )  ( % )
TENSILE Y I E L D  (.2%) ELONGATION K E Y

STRENGTH STRENGTH ( I N . 2 " )  C / N C / R
REQUIRED M i n  M i n  M i n

HARDNESS TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 30413041_ B E C t i
l a
KEY: C Conforms N C  - Non-Conformance R-Report for Information Q 1 1
3 3 HARDNESS

READINGS
REQUIRED M A X  S C A L E

88 H R B W

A c c r e d i t e d

a  C c
a
p

steterlets Testing LeeCtratOry
Nondestructive Testing

KEY
SCALE AV G .  SCALE 1C/NC/R)

ACTUAL 8 2  8 3  8 2  8 3  H R B W  8 3  H R B W  G

JOSEPH OAT QUALITY CONTROL

A P P ' D . )  / c p 7 9 / 1

Page 2 of 2

ADDENDA I 7
- I A 9

ra, ,
The provisions of 10CFR21 and 10CFR50, Appendix B apply to this order.

AP testing was performed in accordance with LT•l. Quality System Program Manual, Rev. 18 dated 7/27/07 as audited
and approved by Joseph Oat Corporation.

The services performed above were done in accordance with LTI's Quality, System Program Manual Revision 18 dated 7/27/07. and
ISO/IEC 17025. These results relate only to theitems tested and this report shall not be reproduced, except in full withoutthe written.
approval. of Laboratory Testing, Inc; L.T.I. is accredited by PRI to IS017025 and by Nadcap for NOT arid Materials Testing for the test
methods and specific services as listed in the Scopes of Accreditation available at vMw.labtesting.com and www.eAuditNotcom. The
results reported on this test report represent the actual attributes of the material tested and indicate full compliance with all applicable
specification and contract requirements.

MERCURY CONTAMINATION: During the testing and inspection, the product
did not come in direct contact with mercury or any of its compounds nor with
any mercury containing devices employing a single boundary of containment.

NOTE: The recording of false, fictitious or fraudulent statements or entries on
this document may be punishable as a felony under Federal Statutes.•

Sherri
,
L, 
S c h
e i f
e l e

QA Specialist

at IONIZ t i t i l l i t
z
t f e A e —

Authorized Signature t
E s
/ Page  N3 3   o f  6' 3

PAGE 30



JOSEPH OAT CORPORATION
DRAWER 10
CAMDEN NJ 08104

ATTN : QC MANAGER
CUSTOMER P/O: 65102
BRIGHTON 8/0: 5286
PRODUCTION ORDER: 1006307

HEAT NUMBER(S)
833955-11265 AC

NO HEAT TREATMENT WAS PERFORMED BY BRIGHTON.

MILL TEST REPORTS TO GO WITH SHIPMENT.

• 4 4

BRIGHTON TRU-EDGE HEADS
DIV OF ENERFAB

11861 MOSTELLER RD *CINCINNATI OH 45241 * (513)-771-2300
MTR COVER LETTER

CERTIFICATE OF COMPLIANCE

JOSEPH OAT QUALITY CONTROL
APPDI 0—rock_A1 c-tr-i-;ft) /

ADDENDA i  9 7
,T-•Z t 2 .ee.

TAG #: J-2692 IT 4

TO WHOM IT MAY CONCERN:
ATTACHED ARE COPIES OF MILL TEST REPORTS FOR THE FOLLOWING MATERIALS PROVIDED ON YOUR
REFERENCED PURCHASE ORDER.

FORM ONLY
2.00 - 5A240-3041304L - SS ASME 5 5 . 3 1 2 5 "  OD 0.391" MIN. THK. WITH 1.5" SE 3.375" ICR 55.3125" RAD.

ALL HEADS WERE COLD FORMED. ALL HEADS ARE IN COMPLIANCE WITH REGULATION UG - 81 AND UG 7 9  AS.
STATED IN SECTION VIII DIVISION I OF THE ASME BOILER AND PRESSURE VESSEL CODE. HEADS WERE FORMED
WITHOUT COMING IN CONTACT WITH MERCURY OR ANY OF ITS COMPOUNDS.

IF YOU HAVE ANY FURTHER QUESTIONS CONCERNING MILL TEST REPORTS ONLY, PLEASE CONTACT ME IN
CINCINNATI, OHIO AT 1-800-543-1644.

VERY TRULY YOURS,
Rick Seiter
BRIGHTON TRU-EDGE HEADS
DIV. OF ENERFAB

BECHTEL

1132)

Page  - } Y   o f  0 3

PAGE 31



ForgitalFrndiFORGITAI.GROUP

SAS, au Capital de 1 000 OM Ewes
46, ed &Auvergne

F42600 - LE CHAMBON FEUGEROLLES

. N• : PQR 11-826-02
AQ
Rev. 1

PAGE 1 /3

P „„ Q R• ,

::::••
•::::i:::i::-

••••• :
' i f :
: : ' :
: : , :
: : :
: : . :  
—  
i :
i
.
i i
i i
i i
.

CLIENT Customer F o r g I t a l  USA (Joseph Oat)

/ 1/826/02/00 +
CONIMANDE Order L O T  Batch

• A
l
r e
g t
4
8 .
1 !
g r
c
9
:
6
P
7
p
2
%
_
c
o  
v
i
t
p
l  
A  
1
1
/
8
2
8
/
0
2
/
0
1

NUANCE Grade F 3 0 4  / 304L C O U L E E  Heat 1 1 6 5

SPECIFICATIONS A C M E  SA 182 F304/304L ED 1974 . . . . - -
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Forgital USA (Joseph Oat
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N° DE COMMANDE - N° ORDER
18044-00 (065209-00)
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iForgitabidi

RAW MATERIAL

Grade ASME SA182 F3041304L

ROUGH PARTS DIMENSIONS

Pudding ratio >3

HEAT TREATMENT

Dimensions are the same as § 2

Process : Solution annealed

PROGRAMME TECHNIQUE DE
FABRICATION -

MANUFACTURING PROCESS PLAN

Furnace(s) used with controlled temperature
These elements are registered

A: Loading temperature
B : Rising time and stabilisation time
C : Holding temperature
D : Holding time

Process S o l u t i o n  annealed P r o c e s s
A F r e e  A
B 6 0 '  mini B
C 1 0 4 0 ° C  minimum C
D 6 0 - 1 2 0  minutes D

Cooling: WATER

JOSEPH OAT QUALITY CONTROL

MPP 11-826-02 •
Rev. 01

Page 3 of 5

LZ 1  PARTS CB 060.83"x 053.66" x 5.74" (CB 01545/1363 x 146 mm)
1 PARTS CB 060.83"x 053.66" x 6.34" (CB 01545/1363 x 161 ntm) With sample
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MPP 11-826-02
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4) S A M P L I N G

See appendix MPP 11-826-02.

5) P A R T S  DIMENSIONS CONTROLLED AND DELIVERED

2 parts OAT120 L 2
Machining following drawing SK-2692-5 REV I

6) N O N  DESTRUCTIVE TESTING AT THE DIMENSIONS OF 5

Visual and dimensional inspection
Ultrasonic test shall be performed before final machining

7) M A R K I N G

Cast II*
Grade
PorgitalPmdl
OAT's job
Item IP
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ANNEXE PV TTH

Client :
Customer: J O S E P H  OAT

Nuance : F304/3041.
Grade :

N* de charge : 188512011
Batch n
•

Commande client : 18044-00
Customer order ; ( 0 6 5 2 0 9 - 0 0 )

N° de coulee : 1165
Heat n
e

Traitement : SOLUTION
Treatment : ANNEALED

ORDRES INTERNES I
INTERNAL ORDERS

QUANTITE + DESIGNATION I
QUANTITY + DESIGNATION

DIMENSIONS I DIMENSIONS

11-826-02-00

11-826-02-01

1 RING

1 RING

JOSEPH OAT QUALITY CONTROL
APp'D'I)1 a FIN 4 1 4  I
c -
11
. -
r t )  I

0 60.83" X 53.66" X 5.74"

0 60.83" X 53.66" X 6.34"

•• BECHTEL

Ibil 9/ll i,4%:,1133)

HEAT TREATMENT
REPORT ANNEX

VOIR LA COURBE DES THERMOCOUPLES SUR
PIECES POUR LES MODALITES DE TRAITEMENT

THERMIQUE
SEE THERMOCOUPLES ON PARTS' CURVE FOR

HEAT TREATMENT MODALITIES

IForegpidi
SAS AU CAPITAL OR 1.000400 EUR08

40  8 0 11 i e V I T C 1 c r A t i m p b
F•42500 LE CHAMBON•FEUGEROLLES (FRANCE)

1410phons :433 4;77.40.63.10 reecopletw : 4 33 4.7746.3047
Te(lcopieur SERVICE CUALITE :  443 417,40.63.83

ADDENDA / ? 7 1

Verificateur Qualite :
Quality supervisor:
Date : date ; Le 2410812011
Nom : name : G. TOURNELLEC
Visa :

Page o f

ASSURANCE

QUALITE

21997
Report Isr:

I Retdoc: FDL263 revA - 06/01/2011 1
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PROCES VERBAL
OE CONTROLE

ULTRA SON

CLIENT
Customer F O R G I T A L  USA INC

I f  de PLAN at REPERE
Drawing N• • ITEM S K - 2 0 9 2 - 5

MATIERE
Material A  182 F304L

rrCde CLIENT
Customer order 1 8 0 4 4 - 0 0  (Joseph Oat

065209-00
ETAT DE
uvRAlsoN MACHINEDDelivety stele

It coulee
Neal N• 1 1 6 5

PIECE
Past 1  PIECE

DIMENSIONS
She' 1529 x 1300 x 132

FOURNISSEUR
SuPP/ter S P E C I A L  METAL

STADE ET ETENDUE DU C,ONTROLE
Scope Of the Mspaction 1 0 0 %  Control
SPECIFICATION

ASME SECTION III ED 1974 + PTC012
'APPAREILLAGE

N'd'ordre Interne
Internal Order
Number 1 1 0 0 0 8 2 6 0 2 0 1

I Equipment

MARQUE/TYPE
Trade Mark/Type
REFERENCE

Reference
ALPEURS LP M L I S E S

Search units used

SONATEST•350M

1003110 .10/11/2011

Straight Beam Transducer TR Transducer 45•

- -

. BECHTEL

1

2

3

4

5

Ondes
Waves

Marque et reference
Trade Mark end reference Transducteur (mM)

Transducer (mm)
Frei:pence
Frequency

Angle
Angle

L KRAUTKRAMER • 928 024 2MHz Ce
L KRAUTKRAMER • 8E82 7X18 2141Iz 0'
T KRAUTKRAMER - MW6145-142 IWO 2MHz 45*

triage
ETAT DE SURFACE r  M a u l e  I
—  W i n o  p -  
R u g o s l t e

Treated G r o u n d  M a c h i n e d  Machined R o u g h n e s s
COUPLANT E a u F". H u g e r  G r a l s s e r- A u t r e sCovalent W a t e r  O R  G r e a s e  O t h e r s  W

SENS SONDAGE S u r  2 faces J7 B e a n s  perpondloulaires F - ,  S u r  peripheries 1 7Orientation O n  2 Faces 2  perpendicular ways o n  PeriPtielY,
ETALONNAGE/Seull de notation
Cabbration D A D  03rnm

JOSEPH OAT QUALITY CONTROL
l i

in accordance with

SUIVANT PROCEDURE  A S M E  SECTION III ED 1974 + pTC012 A P P T ) , 1 2
2
)
. -  / * F A

RESULTATS A c c e p t 6  W  F i c h e  d'ancimalle r  A D D E N D A . _
Results A c c e p t e d  D i s c r e p a n c y  sheet J
.
-  . 2 L ,  9 , 2  
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:
2 -  , , S
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OPERATEUR •  B E L E Y M E T  D a t e  et Visa Responsable Control°
Opera c h i e f  Inspector approvalUT / PT levei III -  EN 473

GS3 - 008 460
Le ,e4, /0 S /a 0 -(-
1
--

A q t r i n e •  P M  61411— I  111VMMM

ULTRASONIC EXAMINATION
REPORT

BForgitalf
s
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41 lokilward NAINwitm
F.121100 CPIAMOoJe•FEWERottEl IFRANCEI

TWAIN% :44 TrAssve TINtoplawr: M 17 o5 NM?
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PROCES VERBAL
DE CONTROLE

ULTRA SON

CLIENT
Customer F O R G I T A L  USA INC

N' de PLAN at REFERS
Drawing If - ITEM S K - 2 6 9 2 - 5

MATIERE
Materiel A  152 F304L

N*Cdo CLIENT
Customer order 1 5 0 4 4 - 0 0  (Joseph Oat

05520945

ETAT DE •
LP/RAISONM A C H I N E D
Delivery stale

IV coulee
Heat N• 1 1 5 5

PIECE
Part 1  PIECE

DIMENSIONS
Sites 1 5 2 9 x  ion x i32

FOURNISSEUR
suPPller S P E C I A L  METAL

STADE ET ETENDUE DU OONTROLE
Scope of the Inspeclion 1 0 0 %  Control

SPECIFICATION A S M E  SECTION III EC 1574 + P10012

tecilordre Interne
Internal Order
Number 1 1 0 0 0 8 2 5 0 2 0 0

APPAREILLAGE I Equipment

MARQUE/TYPE
Trade Markftype
REFERENCE
Reference
PALPEURS UTILISES
Search units used

SONATEST:550M

/003110 .16/11/2011

Straight Beam Transducer UR Transducer

. . . . P O N .

B I M
11/4
. 
1
1
3
3

l k45'

I

2

3

4

5

Codas
Waves

Marque at trVerance
Trade Mark and reference

Transducleur (rnm)
Transducer (mm)

Frequence
Frequency

Angle
Angle

I. KRAUTKRAMER - WS 024 2MHz 0*

L KRAUTKRAMER - SEE12 MEI 2MHz 0*

T KRAUTKRAMER - MO/845412 an 2MHz 45*

Balla M a u %  r -  U r i
n
e  
R u g o s i t o

ETAT DE SURFACE r  i 7Treated G r o u n d  '  M a c h i n e d  R o u g h n e s s

COUPLAP4T E a u r  H u i l a  r  G r a l s s e  A u t r e sr  WCovalent W a t e r  o a  G r e a s e  M o r s

SENS SONDAGE S u r  2 laces Fi 2  suns perpandlculaires I V  O u r  * l ib ido 1 7Odentation O n  2 Faces 2  perpendicular ways o n  periphery

ETALONNAGE/Seull de notation DAC 03mm
Calibration J O S E P H

'
SUNANT PROCEDURE N In accordance with A S M E  SECTION III ED 1974 + P10012 A P P ' D

OAT QUALITY CONTROL
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REPORT
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I2A1111--buy INDUSTRIE

C Si

ADDENDA 7

8 Cr Mo Ni Al Co C u Nb
0.024 1. 0.470 r 1.85' I 0.029. ,  0.003 - 18.87

---
8.17 ---

Information Materlau I Material Information
Coulee/ Heat S P S 1 1 6 5

Nuance (Grade A 1 8 2  F3041..

Ropere I Marking 1 1 - 8 2 6 - 2 - 1

Prelevement / Sampling Secteur 30x30

information / Information

Observation / Remark

JOSEPH OAT QUALITY CONTROL

A P P D 1 )  A  A
7
0 1  0 4 4  
fi l i t
)  / /
1 ) /
/  
9 /
/

ADDENDA 7

Methode / Method Spectrontetrie d'EmIssion Optique
t t ^  5 1,7

(Source Etincelle)e)

lAburallotri
LA_ du Parc Setteurtilopille

41490 FRALSSES
Ti.. 04 77 40 14 MI
Pix: 04 77 40 14 36

www.o2m4ndusidtf,

RAPPORT D'ANALYSE CHIMIQUE
CHEMICAL ANALYSIS RESULT atiallausion

:
1
4
1
1
1
"

ES SAIS 11=FArat
El l  6/1 Ind 601/2009

RM. Client! Customer ref.

QUA 1216 / 2011

Ce Sb

Cc rapport comprond I page(s)
Date d'essag

Date of testing
10/10/2011

Ta

Client
Customer

Incertitudes de mesures par analyses SE0 selon El 23 Ind. 01 06/2007

Andre
CRAM BERT

Ploalwroart ir iquOtAntrzO
,
Mil l tr

1 Calpt.Atar•cmaturc•-Aza.
ro.CHIMitoryall•mdicchwbolloal.-

Nonecton,00ll
• CMI I I I I IM ,10116=1•0114

FORGITAL FM DL
46 Boulevard d'Auvemne

42500 Le  Chambon-Feugerolles
Monsieur CHEUCLE

N
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e
p
o
r
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N
e  
C
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O
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2
5
5
7
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B.T. 1 1 1 0 . 3 7 4 2 0

BECHIEL

Ces reminds nese rapportent otf aux °Islets sottmis a l'essai. Ce rapport us dolt eft reproduit oulintigmlement, sauflapras accord &tit d'A2k( Industrie.

% do masse

Ti Pb Sn Mg As Fe Zr Bi Ca

Dosage C et S par combustion
Chemical C and S quantitative analysis

Dosage dos gaz offectue en 00054taltence

Cetfc CeciFt.

Operateur. Redacteur /
Operator Writer

A.Chambert

P a g e _ S Z _ P f   673   1
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a  ForgitalFmdtFORGITAI6R018,

Q
. 
a
DEPT

Certilicat crinspection/Inspection Test Certificate
10204:2004 3.1

Nth T 3 0 6 5 /  2011 IcEoNN /  1PS. 1
DDT de livralson/Dellivery Note

commando/Job 8 2 6  /  2011 p. 2 /  0 C l i e n t / C u s t o m e r
Specification /Specification A S M E  SA 182 F304 R e v / R 1 7 4  F O R G I T A L  USA INC
Matiere :/material : A S M E  SA 182 F304/304L ED 1974 8 9 8 9 ,  MONROE ROAD
Exist. suppl./Add. Requirements H O U S T O N ,  'Of 77061

ME c o m m a n d e / P u r c h a s e  order 113044-00  (joseph Oat 065209-00Identification/Identificaticn V O I R  GA
M M O
coulee/Heat n. 1 1 6 5  Q U a n t i t i fi l t y  1  p o s t e / p o s i t i o n
fournisseur/so antler A G O  S.P.S STEELWORKS SRL E b d e  livr./Shipp. Cond. H Y P E / M O V E  /SOLUTION ANNEALED
Elaboration/Melt Method S H - A O D  D e s s i n / D r a w i n g  S K - 2 6  91-5 n i
Log Number/Log Number c o d e / P . ,  N.
Articie/Descript. C H A N .  FLANGE DETAIL 060-3/16"x 54-5/16"x 5-3/16" - 0A7120 -12692 IT 5 - 1.2
Analyse demon dee
/Chemical Requirem.

min/min
M6X/MISS

iiin S I
% %

S Cr
—

NI

0,020 2,000 1 , 0 0 0 6,040 0,030
MOOD
20,000

0,000
11,006 0,250

Analyse obtenue /Actualch. ..trb,
151 coulee/fade analysis

our pmdult/on produce

E l Et P% S% NI% % Co%
/

0,026 1,637 0 , 4 5 0  ' 0,029 '

-
0,001 4 36,1 5 0 , 0 6 4 OAP 9 2 3

Traltements thermiqUeS (thermocouple I  contact) /Heat T e m p e r a t u r e  du bain /Bath
Treatment (by contact termocouple) T e m p e r a t u r e

Charge/HIP A v a n t / B e f o r e  A p r e s / A f t e r
Hypertrempe/Solution 1 0 7 5  "C x  1 R e f r o l d i s s e m e n t  b l'eau/water 1 1  001885
annealing H e u r e s / H o u r  31 c o o l i n g

Minutes/minutes

Essals mecaniques/ Mechanical requirements

I
1

Sur piece/From piece

611u 60 3c300

mrrt
Tamplrernp. 2 0  t i C Max

Direct.
Itre/015

telvi

NM 0.2%

MPt

Ye 0.01%

MPa

klA

'A

710
'A I i

LONG 517,0. . . . . .  - • 207.0 45.12 SO 0

Hernia A S T M

N. test Diem
InIll

Long
M t

Direct.

/ / / /
Resilience ebtenuagmpact test obtained

2011 - 026-2-1 12,5 SO LONG 061
.
0

2914 06.1 a1.0 1 I  I
Notes/Remarks

Clearly Murano Manual too S
Pinta  P M  entities that the products meet the customer's requirements B E C H T E L
,  I

ANALYSE OUNIQUE GA M O W  / CHEMICAL ANALYSIS cc PRODUCT : ADO N C R  25173 \  1 1
3 3  /
Is materio printed I prodoid Snit sure tesiatt el firm di ;midterm assent di co ntorninetione redbatilvatthe caw materIN and
the Subbed productt are totted to amine mu radioactive contamtna don

JOSEPH OAT QUALITY CONTIROL
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i
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-
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/
i A
i

ADDENDA /
6
1  
7  
V

J
-
-
0
2
6  
_
T
-
7
-
_
,
G
-
-
-

Aintree maitre ?athirst* par soudaire/No tapair weldine pert mmed

Date/Date E x e c u t e  par/Performed by A p p m u v e  par/Approved by I n s p e c t e u r / I n s p e c t o r

10/10/20/t
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IForgitalFmd 1FORFATALEROUP

Q. C.
DEPT

Certificet d'Inspection/Inspection Test Certificate

No. I  3 0 6 7 /  2011 1 =
E N : 0 2 0 4 : 2 0 0 4  
3 . 1

Po. 1  / I
DDT de livralson/Delivery Note

commande/job 826 / 2011 p. 2 / 1 C l i e n t / C u s t o m e r
Specification /Specification A S M E  SA 162 1304 R e v / R
,
7 4  F O R G I T A L  
U S A  I N C

Metiers i/material : A S M E  SA 162 F304/304LED 1974 8 9 8 9 ,  NOME ROAD
Exig. suppi./Add• Requirements H O U S T O N ,  TX 77061 .

Identification/Identification V O I R  GAMME C o m m a n d o / P u r c h a s e  order 18044-00 (Joseph Oat 065209-00

coulee/Heat n. 1 1 6 5  1  Q u a r t t i t a / Q t y  1 p o s t e / p o s i t i o n
fournisseur/suppiler A S O  &NS STEELWORKS SRL E t d e  tivr./Shipp. Cond. MYPERTISEMPS /SWIMS ANNEALS°
Elaboration/Melt Method E R - A O D  D e s s i n / D r a w i n g  S X - 2 6 9 2 4  r.1
Log Number/Log Number C o d e / P .  N.
Articie/Descript. C H A N ,  FLANGE DETAIL 060-3/16"x 54-5/16"x5-3/16" - 0AT120 -12692 IV 5 - L2
Analyse demandee
/Chemical Requirem.

mlnimin
max/max

Pin S i
% ' A

I
% 1 N I5i n i El

r
0,630 2 , 0 6 0  2 , 0 0 0 0.040

10,000 c o w
6,030 2 0 , 0 0  11 , 0 0 0

I
0,250 i

Analyse obtenua /Actual
Chemistry

a la couldeciacle analysis
sur pro:Mt/on product

c
%

Mn S i
% %

S C r
14 %

MI
I1 4

N

Pm
13,026 1 , 6 3  0 , 4 5 0 DAMP e90 1 0 , 1 2 9 cosi ems 923

Traltements thermlques (thermocouple i  contact) Heat T e m p e r a t u r e  du barn /Bath
Treatment (by contact termocoupie) T e m p e r a t u r e

Charge/HT? A v a n t / B e f o r e  A p r e s / A f t e r
Hypertrernpe/Solution 1 0 7 5 * C  x  1 Ref ro ld issement  A l'eau/waler 1 1  001885
annealing H e u r e s / H o u r  31 c o o l i n g

Minutes/minutes

Essals mecaniques/Mechanical requirements

I

I

Sur piece/Prom piece

60 Y SO Y300

Min
TemeJTam0. 2 0  e C Max

Direct.
oraeii0

NM

Vs 0,2%

MPa

Ys 0.02%

5400

NA

%

2
/
Z
% I i

LONG
517.0 207.0 45,0 SO 0

Norme
N. test Diem

am
Long

MITI

Direct. Resilience ottani/a/Impact test obtained

3011 - 020-2-1 12.5 SO looO ••••569.0 291.0 65.3, , . . .
-

624 1 I  I

Notes/ Remarks

Quality Assurance Manual rev 01
Fannie: PMDLeartirlas that the peed:met meet the customer's moultements

6
1
1
3
3  
)

ANALYSE C111111QUE SUR ROOMS / CHEMICAL ANALYSIS ON PRODUCT : AlM1 NoCCOR 15573

La miliaria prime ed I prociolii andi moo Wien al Sloe Al assicumre assents di contantinartoue nutioattivatThe now materiat nod
lira Itnished psodosts ara tooled to amuse no mein:active contamination

JOSEPH OAT QUALITY CONTROL
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ADDENDA
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/
Mums mantra seen erg ite par a dud eiree/Na venetr welding peciatoned

Date/Date E x e c u t e  par/Performed by A p p r o u v e  par/Approved by I n s p e c t e u r / I n s p e c t o r
10/10/2011
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/

Repere Sens Position Plan SO T LO E Rp 0,2 Rp 1 Rm A Z Lieu
rupture

mm
2

'C mm GPa MPa MP9VIPa % %
11-826-2-1 Voir Info T12,5 122.13 20 50.00 174 2 9 1 '

. " \ -
3 2 4  
5
6
9

88.3 82 2/3 Lo

A dater du present rapportdiessals, conformement a nos conditions
generales de yenta hors indications particulieres sur la commande,
nous consentons lea eprouvelles et les chutes respectivement
pendant 1 art et 2 mois avant destruction. A sa demande et a ses
Ira's, cellos-ci peuvent etre retournees au client.

Machine d'essal : 13 (Zwick)
Capteur de force : 600 kN
Rapport diessal : 11ZW01517

Informations generates

Doc ET4•4 intim 6 03/2006

RAPPORT D'ESSAI DE TRACTION
suivant ASTM E8 0 4  stiou ASTM E21 - 03

Inoertitudes de mesures : Rp 0,2 : ±2% R m  t 1 , 5 %  A %  : ±2,5% Z % :  ±7%

Position de rupture : 2 / 3 L o  = distance entre Is rupture et to repere le plus proche suporieur S Lo/3
<1/3Lo = distance entre la rupture et le repere le plus proche inferieur a Lo/3

cofidt
mulonsomrumprota

ESSAls %TIMM

Tel. : 04-77-40-53-70 Fax : 04-77-56-30-57

FORGITAL FMDL
A Pattention de Monsieur CHEUCLE

48 Boulevard d'Auvergne
42500 Le Chambon-Feugerolles

commande : QUA 1125/2011
Reference client : 11-826-2-1

Bon travaux : 1109-37129
Nuance : A182F304L Coulee: SPS1165

e-mail : a.cheucle@fmdl.fr

Eprouvette usinee dens tin secteur 30x3Omm sulvant plan PE 11-826-02,

Impositions traction : Rm > 517 MPa

Traltement thermique : HT 1075C

Rp0,2 > 207 MPa A %  > 45 Z% > 50

JOSEPH OAT QUALITY CONTROL
APED  $ 1 2 4  ( 7
n
7 1 1 . ) /ADDENDA /

6
1  ?
V

3-a21,9..
2 -
r r

tA-r,"20

Prelevement : S o n s :  suivant norms NF EN ISO 3785 X  = sens long. s o n s  travers Z sens  travers court Long =
sons long client Ta n g  = sens tangentiel client N C  = Infos non Communiquees par to client

Position : suivant norme prodult. P2 = 2 mm sous la peau PS= pleine section PE  = pleine epaisseur E/2 =
mt-epaisseur E/4 = quart epais. P12,5 = 12,5 mm sous la peau

)  1121,113m roitsbitm et InittkPOLISSLT
F r a n c i s  t i l l o W N o d i  ROUSSETA-Abkott•En*

R O U S S E T  1
0
k
; = 1 1 . 0 1 3 3
1 1 3 1 k t ) o o
r t v

Date &edition : 28/09/2011 O p e r a t e u r - R e d a c t e u r  : F.Rousset

A2M Industrie Z A  du Parc, Secteur Gampille 4 2  490 FRAISSES Tel : 04 77 40 14 33 Page l /2
Cos Tistlitats no so tapportont tott'aux oblate scants* Ns sat, Co rapport no dolt etre reprodu it qu'intimlement sad ports scoord emit A 2 M  INDUSTRIE.



Forgitfmd I

PROCES VERBAL VISUEL ET DhVIENSIONNEL
Visual and dimensionnal report

N° 5 1 4 3
PV : 1 / 1
Page :

CLIENT F O R G I T A L  USA (JOSEPH
Customer O A T )

QUANTITE 2
Quantity

PROCEDURE ASME SAI82 ED
Procedure 1 9 7 4

1r DE CDE CLIENT 18044-00 (065209-00)
Order n*
ORDER INTERNE 11-826-02 + -02-01
DITERNAL ORDER

MAITERE S A  182
Material F 3 0 4 1 3 0 4 L

DESIGNATION P A R T S  — OAT120 — J2692 IT S —
Designation F D  0 60-3/16"x 54-5116"x 5-3116"

No DE 1 1 6 5
COULEE
Heat n*

DP PLAN SIC-2695-5  REV
Drawing le 1

ZONE CONTROLEE /Area controlled
1,00 %

CONDITIONS D'EXAMENIExamination conditions

C O N E
-
1 2 0 1
E  
a  
L
A  
C O
M
M
A N
D E  
e
t  
P
G  
0
1
4  
R
E
V  
C

According to the order and PG 014 rev C

ETAT DE SURF ACE1Staface condition B E C H T E L

. \ k l i k l a f .
BRUT/Raw El D E C A P E / d e c a p e d  IZI GRENAILLE/Shothlasting El

USINE/Machined 4
-
A 
M E U L E
I G r i n
c l e d  
0  
S A B
L E /
S a n
t l e
d  
0

RESULTATS/Resatts

ACCEPTE/Accepted JEL REFUSE/Refused  11 F I C H E  ANOMALIE/Discrepency sheet CI N  "

OBSERVATIONS/Comments

OPERATEUR
Operateur

G. TOURNELLEO

DATE ET VISA CONTROLE QU
Date and visa quality control 4
4
%  b < •
4 1 Potot4 . . , - ,
a
, „ ,  •  , ,

9 ,,
'ouro
6

CONTROLE CLIENT
Customer inspection

1 Ref doo : FDL 099 REV A 1

SAS AU CAPITAL DE 1•0010D0 RIEDE
de Boulevard d'Auvergne
1
1
-
4
2
0  
O
D 
L
E 
C
H
A
M
B
O
I
C
P
E
O
G
E 
B
O
L
L
E
S 
/
F
R
A
N
C
E
)

JOSEPH OAT QUALITY CONTROL
APPD  D1
' 
e L A 2
A  
f r i
e z 4
m )

ADDENDA 1
1/47
- 
- ,
2
e
0 ,
6
„
2

1.g ,

1 Page  kS
r - '
0
2 - -   
o f  
7
3
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Repke Sens Position Plan SO T LO E Rp 0,2 Rp 1 Rm A Z Lieu
rupture

mm
2

*C mm GPa MPa MPa IVIPa % %
11-826-2-1 Voir Info T12,5

,
122.13 20 50.00 174 291 324 569 66.3 82 2/3 Lo

Rapport d'essai : 11ZW01517
Bon travaux : 1109-37129
Date d'essal : 2810912011

c 200

.c

300

8  100

0

600

400

.c

8 2 0 0

0

RAPPORT D'ESSAI DE TRACTION
sulvant ASTM E8 0 4  etiou ASTM E21 - 03

Doe ET4-4 Indiee 6 0312006

0.0 0 . 5  1 . 0
Allongement en %

20 4 0
Aliongement en %

1.5

60

2.0

K* DIMp.m*
ESSA1S

A2M Industrie Z A  du Parc, Secteur Gampille 4 2  490 FRAISSES Tel ; 04 77 40 14 33 Page212
ced reattl(nts me se rapportent Velum objets salmis A Penal Cc rapport cc dolt itre reproduit ou'integralement SlintilPttS accord Acrit d' A21,4 INDUSTRIE.
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Certificat de
Conformite
Certificate of
Conformity

I F i r g i
o
t o l F
m c i l

SAS AU CAPITAL DE 1D00.000 E0B03
46 Boulevard d'Ativergnit

F. 4200015 CHAMBON-FEUDEROLLES

1 ASSURANCE
____QUALITE1 Telephone 04.77.40.63,70 TelicaBleur 04.77.66.30,67

Talaoopleur BERME CILIALITE 04.77.40.53,03
N* 4890

•
14,„L:t* '  -  •  '

7
.
4

LATI 0 " L i
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Client:
Customer:
FORD ITAL. USA
(JOSEPH OAT)
IV do commando client :
Customer order number:
18044-00
(085209-00)
Conformement a
According to:

ASME SA182
F304/3041. ED
1974

Designation :
Designation:

2 PARTS -  OAPI20 -J-2692 IT 5 - FD 0 60-3/16"X 54-5118"X 8-3/16" 1.2

Marking : C A S T  N*1166 1304/3041., - ForgitaliPMDL 4
-
2 6 9 2  I T S
-  I T B M  N D 3  
-  1 1
-
8 2 6
-
0 2
-
0 0  +  -
0 2
-
0 1

Nous certifions que, sauf exceptions ou derogations enurreerees ci-apres, les produits cites ont ete fabriques
conformoment aux specifications techniques de la commando du Client at qtte toutes les operations de contrefle at essais
effectues, us repondent, SOUS TOUS LES ASPECTS, aux specifications patticulieres jointes aux plans ainsi qu'aux
nonnes et reglements en vigueur s'y rapportant

We certib that the products mentionned above have been made according to the order's technical specifications and
that after all tests and controls, they are coqormed EVARY POINT to the specifications concerning the plans and
to the standards and rules existing.

Renseignements particuliers aux produits livrés, notamment derogations:
Special information concerning the products supplied, especially derogations

ETABLI PAR:
G. TOLIKNELLEC

Le Chambon Feugerolles, le
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To: JOSEPH OAT CORPORATION
2500 BROADWAY
CAMDEN, NJ 08104

EA CRATE CRATES

Dooley Gasket And Seal Inc.

Certificate of Conformance

Packing List No: 71703 T o d a y ' s  Date: 08/23/11
Shipping Date: 08/03/11 P O  Number: 065213-00

CERTS

Quantity
Shipped U n i t  D e s c r i p t i o n

8 EA J-2692 11.61 GASKETS: 56:9375" (+/- 132) OD X 55.4375" (+/-1(32) ID X .175" THK (+/- .005) WITH 54-5/16" ID RING PERSKETCH SK-2692-61 REV. 0 MATERIAL: SPIRAL WOUNDSS3041304L WINDING WITH GRAPHITE FILLER
8 EA J-2692 11.6 GASKETS: 56.9375" (+/- 1/32) OD X 55.4375" ID (+/-1/32) X .175" THK (+/- .005) WITH WO PASS PARTITION RIBSPER SKETCH SK-2692-6 REV. 0 MATERIAL: SPIRAL WOUNDSS304/304L WINDING WITH GRAPHITE FILLER

40 EA J-2692 IT.17 SPIRAL WOUND CGI W/ 304 304L INNER RINGS,TYPE SS304/304L WINDING AND GRAPHITE FILLER: 4" 150# X.175" THK MATERIAL: SPIRAL WOUND 8S3041304L WINDINGWITH GRAPHITE FILLER
32 EA J-2692 I1.68 SPIRAL WOUND CGI WI 30413041 INNER RINGS,TYPE 304/3041. WINDING AND GRAPHITE FILLER; 4" 150# X.175" THK MATERIAL: SPIRAL WOUND SS304/304L WINDINGWITH GRAPHITE FILLER

From: Dooley Gasket And Seal Inc.

Revision

JOSEPH OAT QUALITY CONTROL
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Quantity
pinned W I 11. D e s a r i n t i o n

Inspectors Initials
Dooley Gasket And Seal Inc.

Packing List Number: 71703 (continued from page 1)
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Dooley Gasket And Seal Inc.
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Energy & Process
Corporat ion
A FERGUSON SUBSIDIARY

2146-8 Flintstone Drive
Tucker, GA 300134-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: P.O. Box 125
Tucker, GA 30085-0125

CUSTOMER NAME: J O S E P H  OAT CORP
CUSTOMER PO: 0 6 5 1 0 5 - 0 0
PACKING SLIP: G 2 5 6 - 5 1 0 0  (DIRECT SHIPMENT)
DESCRIPTION:

176 STUDS
352 NUTS

90 STUDS
180 NUTS

82 STUDS
82 NUTS

P. 1 OF 2

MATERIAL CERTIFICATION

%"-9 X 15" TFL STUDS WITH 2 HEAVY HEX NUTS
STUD: SA193 GRI37, NUT: SA194 GR.2H
HEAT: STUD: DLI010389502 H/C: CDW, NUT SA42971 H/C: IUD
MFG: STUD: U T  ENTERPRISES, NUT: KPF (T&T ENTERPRISES)
ITEM# I-26921T. 7/8

%"- 11 X  3 Y2" TFL STUD WITH 2 HEAVY HEX NUTS
STUD: SA193 GR.137, NUT: SA194 GR.2H
HEAT: STUD: 783582 H/C: CDV, NUT: SW04083 H/C: LXM
MFG: STUD: T&T ENTERPRISES, NUT: KPF ( M T  ENTERPRISES)
ITEM# 3-2692 IT.18/19

%"-11 X 3
1
/ 2 "  
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'STUD: SA193 GR.137, NUT: SA194 GR.2H
HEAT: STUD: 783582 H/C: CDV, NUT: SW04083 WC: LXM
MFG: STUD: M T  ENTERPRISES, NUT: KPF (T&T ENTERPRISES)
ITEM# J-2692 IT.6970

www.energyandprocess.com
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: RO. Box 125
Tucker, GA 30085-0125

CUSTOMER NAME: J O S E P H  OAT CORP
CUSTOMER PO: 0 6 5 1 0 5 - 0 0
PACKING SLIP: G 2 5 6 - 5 1 0 0  (DIRECT SHIPMENT)

JOSEPH OAT QUALITY CONTROL
APPIlf0 texts)a. /1/6 r
g
.
,
111
)  1

Based on review of supporting documentation attached, we hereby certify that the material described above
is in compliance with ASME Section III, Class 3, Subsection ND, 1974 Edition thru NO Addenda, of the
Code and your purchase order. This also affirms that the contents of this report are correct and accurate anti
that all test results, inspections and operations performed by us or our subcontractor are in compliance with
the material specification (including dimensions) and the specific applicable material requirements o f
ASME Section I n  Receipt inspection of direct shipped material is the responsibility of the customer.

Quality Systems Certificate (Materials) Number QSC-332 meeting NCA-3800, expiring July 30, 2011 and
Q.A. Manual revision 7, dated 03/12/08 apply.

No welding performed by Energy and Process.

The provisions of I OCFR21 &  I OCFR50, APPENDIX B apply to this order.

SIGNED
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0 7 / 1 iCC: Customer File D A T E
P. 2 OF 2

www.energyandprocess.com
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CUSTOMER:
ENERGY &  PROCESS CORPORATION
2146-B  FLINTSTONE DRIVE
TUCKER, G A  3 0 0 8 4 - 5 0 0 0

PURCHASE ORDER # G 2 5 6
-
5 1 0 0

IITENW QUANTITY M A T E R I A L  DESCRIPTION
04 1 7 6  7 / 8 - 9  X  1 5  T F L  STUDS

ASME SA193 GRADE B 7
LINE # 2 ,  I T E M  t g - 2 6 9 2  I T .  7  &  I T . 8

MATERIAL PROPERTIES
HEAT NO:  D L 1 0 1 0 3 8 9 5 0 2  J  H E A y  CODE:
/ C D W  /CHEMICAL COMPOSIT ION:C: .39  M N : . 7 8  S I : . 2 4  P : . 0 1 0  S : . 0 2 5  C R : . 8 9  M O : . 1 8
CHEMICAL OVERCHBCK#1:C:.38 M N : . 8 2  S I : . 2 3  P : . 0 1 0  S : . 0 2 2  C R : . 8 8  M O : . 1 7

TENSILE &  MACRO: S E E  STORK REPORT# T T E 0 0 1 - 0 4 - 0 6 - 2 0 4 4 1 - 1 firelp-
tHARDNESS A S  SHIPPED:  3 0  HRC

HEAT TREAT DATA:  QUENCHED &  TEMPERED @ 1 4 2 0  DEG.  F .  R U N  SPEED 2 2 . 0  F T / M I N

QUALITY ASSURANCE PROGRAM REQUIREMENTS 1
VISUAL EXAMINATION S A - 6 1 4  R U  N X - 2 5 8 2 : ( P A S S E D ) ,
SECTION I I I  N C A - 3 8 0 0  SUBSECTION ND CLASS 3  1 9 7 4  E D I T I O N ,  N O  ADDENDA
MATERIAL WAS UPGRADED I N  ACCORDANCE W I T H  N C A - 3 8 5 5 . 5 ( a ) 1  THRU 4  ( 1 9 9 5 )
MATERIAL HAS NOT COME I N  CONTACT W I T H  MERCURY OR MERCURY COMPOUNDS, N O  WELD
REPAIR WAS PERFORMED ON MATERIAL .
10CFR5013 AND 10CFR21 A P P LY

QUALITY STATEMENT
This material has been supplied in accordance with T 8c T Enterprises Quality Assurance Program Revision 2,
Dated 06-10-03, which has been surveyed, qualified, and audited by E&P. The contents of this report are
correct and accurate and the results are in compliance with the material specification and the requirements of
Your Purchase Order# 0256-5100
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T & T ENTERPRISES
CERTIFICATE OF CONFORMANCE

CERTIFIED MATERIAL TEST REPORT

Q ly Assurance Department

DATE: 6-15-11

PACKING SLIP # 11-0899

901E. Third Street #A-3, Corona, Calif. 92879-1604 •  (951)340-0911 •  FAX (951)340-0912
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JOSEPH OAT QUALITY CONTROL
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Pelham. AL 35124Tel (205)620-5100 J O B  MATERIAL CERTIFICATION
INC. F a x  (205) 620-5150

- • —• •  .  .  , .  •Job' - :
-  
•

Job No: 168747 C e r t i fi e d  Date: 3/8/11
Customer: T & T Enterprises S h i p  To: 901 E. 3rd St - Unit A-3

Customer Part No: BAR B7 .798)(144 C o r o n a ,  CA 92879
Customer PO No: 101910-wf S h i p p e d  Qty: 6004 lbs

Order No: 95134 L i n e  No: 4
Material processed in accordance with Vulcan Threaded Products Inc. Quality Assurance Probram and
Manual Rev. B, Dated 8-14-2009, which was audited and approved by T&T Enterprises on 2-26-2010. No

Note: weld repair performed on the material. No Mercury used in the production of this material. Material
manufactured in the USA.

Containers: S3699550 53700032
,

• •
Part No BAR B7 .7987x288 N a m e :  Bar

Part Group: HT Bar A l l o y  Type: 4100
Piece Weight: 40.851 lbs A l l o y  - Temper: 4140 - BECH1 GI.,
Size (inches): Major Diameter PRIMARY: ,7987 (+.0021-.002)

Overall Length PRIMARY: 288 (+1.0001400) 1 1 3 3
Specifications

Type Specification Rev Amend Option
Heat Treat ASTM A193 B7/ASME SA193 B7 2007
., •  •. ,

l• • Te l l t r i • : • • • • • •'" • .  „, •
Test No: 10731 Tes t :  Quench & Temper Physicals (Lbs)

•

Description
Tensile

(psi)
Yield

i  (psi)
Elongation

/  ( % )
ROA
(%)

Midradius
Hardness
 (HRC)

Surface
Hardness

(HRC)

Center
Hardness

(HRC) Note
Quench & Temper Physicals
Results

135800 120100
.,4

22 63 29

Test No: 10732 Test:  Quench & Temper information (Lbs .
Description Tempering Temp (F ) Run Speed (Ft/min) Quench Water Temp (F) Note

Quench & Temper Information
Results

1420 22.0 92.5

- c • .  • .  . . C e r t i fi e d
l
. C h e i n r c
a V A h k 1 S
t s t e  
'  
' I  
.  
•  
-  
•  
•  
•

Heat No O N 1 1
1 0

IIIMINCZIIPltaIEEISEIPMIEZPSIZtll V M e Su Cu DI
0 . 0 0 1 3 : 1 1 1 1 1 1 E a l

SR META
0L1010389922 U S A E M I  0.7800 0.0100 0.0250 0.2400 E M  I M O  O R M 0.0100 0.005D 0.0000 0,0000 0.2100

Ne1telf.  •. .  . .  .  .  .  .  .

Material was manufactured tested and inspected in accordance with Vulcan Threaded Products Inc. Quality Assurance Program and
Manual Rev. C dated 11/29106. Processed material is Quenched and Tempered - Stress Free. No weld repair performed on the
material. No Mercury used in the production of this material. Melted and Manufactured in the USA.
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r i u = c 2  iR

Customer P.O. P214669 Sales Order 120048.3

Product Group Special Bar Quality Part Number 31000844000013W0

Grade 4140JS - ASTM A322-91 Lot ID DL10103895

Size 27/32" (.8438) Round Coll Heat ID , DL1010389502
Product 27/32" (.8438) Round Coll 41404 B.L. Number C1-534370

Description 4140JS - ASTM A322-91 Load Number C1-220802

Customer Spec Customer Part # RMC4140 27/32

NUCOR CORPORATION
NUCOR STEEL S O U T H  CAROLINA

Sold To: VULCAN THREADED PRODUCTS
PO BOX 509
PELHAM, AL.35124-0509
U05)620,5139
Fax: (205)620-5150

Mill Certification
7/30/2010

I hereby w i l y  that the material described herein has been manufactured In accordance with the specifications and standards listed above and that it satisfies those requirements.
Mn V  S i  S  P  C u  C r  N I  M o  C b

0.39% 0 . 7 8 %  0 . 0 1 6 %  0 2 4 %  0 . 0 2 5 %  0 . 0 1 0 %  0 . 2 7 %  0 . 8 9 %  0 . 0 8 %  0 . 1 8 0 %  0 . 0 0 5 %

Reduction Ratio 87 :1

Spedfication Comments: MACROETCH 82-R2-C2 OR SETTER

'1 WELDING OR WELD REPAIR WAS NOT PERFORMED ON THIS MATERIAL
2. MELTED AND MANUFACTURED IN THE USA
3. MERCURY. RADIUM, OR ALPHA SOURCE MATERIALS IN ANY FORM HAVE NOT BEEN USED IN THE PRODUCTION OF THIS MATERIAL

NBM0-10 May 12, 2009

JOSEPH OAT QUALITY CONTROL
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Ship To: PINSON VALLEY HEAT TREATING6179 SUNRISE DRIVE
PINSON, AL 35126
(205) 681-8595

James H. Blew
Division Metallurgist
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300 Steel Mill Road
DARLINGTON, SC 29540

(843) 393-5841
Fax: (843) 395-8701
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Contact: Dan McDevitt
T & I  Enterprises
901 E. Third Street

• TENSILE
Test Method: ASTM A 370-10 •

Sample No.
Tensile Strength Yield Strength

At 02% Offset
Elongation in

2.0"(4D)
Reduction of

Area
Diameter Area

Min (ksi) Min. (ksi) Min. (%) Min. (5
1
)

(in) (in')
Requirements : 125 105 16.0 50

RTT#-01 131 112 23.0 66 0.5040 0.1995
RTT#-02 135 , 117 - / 24.0 - * / 63 1 0.5050 0.2000

Etchant used: I  1
Sectioning and preparation was performed in accordance with ASTM E 381 and etched in
50% HCL and 50
{1
/0 H 2 0  
a t  
1 6 0 / 1
6 0  
d e g
r e e
s  
F  
f
o
r  
5 -
1 5  
m i
n u
t e
s .

Results: Uniform, homogeneous, and fine, with no evidence of deleterious structure / imperfections.
The rating Is as follows: S1 RI I  C1
Maximum Requirements: S2 R2 I  C3

CORONA, CA 91719

S T D  A K
1
'

MatedalsTechnology

Date: 4/12/2011 P . O .  No.: 11-0488-30
***CORRECTED TEST CERTIFICATE —

Stork Materials Testing & Inspection

Telephone : ( 7 1 4 )  892-1961
Telefax : ( 7 1 4 )  892-8159
Website :www.storksmti.com
W/0 No.: TTE001-04-06-20441-1

EAR-CONTROLLED DATA 4/13/11'

Coupon Size:
Heat#:
Spec.:

2 PCS 7/8-9 x 6
DL1 01 0389502
ASME SA193-2010 W/O ADDENDA GR. B7***

MACRO-BAR

JOSEPH OAT QUALITY CONTROL
APPDDia ,n)4 /1/415 i t )  7
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P. 1•.cy L p 3
)

Material Testing and Non-Destructive Testing

15062 Boisa Chloe
Huntington Beach. CA 92649

Material was tested in accordance with Stork-SMT&I's Quality Program and Manual, Edition 1, Revision 7, Dated_09414/2010,
which was audited and approved by I  & I  Enterprises on 11/19/10.

10 CFR 21 applies (as applicable to testing laboratories).
MATERIAL CONFORMS TO SPECIFICATION

9_1? I^
ke:) O S -  OCI•
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P w  Urrea
Quality Administrator

The information contained in this certification represents only the material submitted and Is certified only for the quantities tested. Reproduction
except in full is reserved pending written approval. The recording of false, fictitious, or fraudulent statements or entries on the certificate may be
punishable as a felony under federal law. All testing was performed in a mercury free environment.
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BECHTEL
1133

"Stork Material Testing and Inspection does not perform welding or weld repair on material supplied by T&T Enterprises."

This document contains technical data whose export and re-export/re-transfer Is subject to control by the U.S. Department of Commerce under
the Export Administration Act and the Export Administration Regulations, The Department of Commerce's prior written approval is required for
the export or re-export/re-transfer of such technical information to any foreign person, foreign entity or foreign organization whether in the United
States or abroad.

All testing performed In accordance with the latest edition of the applicable ASTM, or other Federal Test Method in effect at the time of
test.
Stork Materials Testing and Inspection Is an operating unit of Stork materials Technology IS.V., Amsterdam, The Netherlands, which is
a member of the Stork group



Pinson Valley
Heat Treating Co., Inc
6179 Sunrise Drive Pinson, AL 35126 P h o n e : 2 0 5 - 6 8 1 8 5 9 5  Fax 205-681-4673

March 4, 2011

Mr. Jeff Hayes
Vulcan Threaded Products
10 Crosscreek Trace
Pelham, Al. 35124

Re: Heat treating of bars and coils

Dear Jeff

This is regarding the email you sent about the heat treating processing we are doing on your bar and coils at
this time. The only processing Pinson Valley Heat Treating is providing at this time is stress relieving and
1..1
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any of these parts. I hope this is the information you needed, but if you need more feel free to contact me.

There has, to my knowledge, not been any mercury used in our processing on this material. There has not
been any welding of any kind on any bar or coil product at Pinson Valley Heat Treating. Thank you for
your business and again, please let me know if you need any additional information.

Thank You

Benny Grissom
Vice President
20.5.602-304

www.pyht.com
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1

CUSTOMER:
ENERGY &  PROCESS CORPORATION
2146-B FLINTSTONE DRIVE
TUCKER, G A  3 0 0 8 4 - 5 0 0 0

PURCHASE ORDER # 0256-5100
ITEM# QUANTITY M A T E R I A L  DESCRIPTION
04 3 5 2  7 / 8 - 9  HEAVY HEX NUTS

ASME SA194 GRADE 2 H
LINE # 2 ,  I T E M  # J - 2 6 9 2  I T .  7  &  I T . 8

HEAT NO: S A 4 2 9 7 1  j  H E A T  CODE: v J U D "
CHEMICAL COMPOSIT ION:C: .46  M N : . 8 1  P : . 0 1 6 ' g : . 0 0 4
CHEMICAL OVERCHECK#1:C:.48 M N : . 8 1  S I : . 2 5  P : . 0 1 4  S : . 0 1 1 tts.R.? t" G a

—
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CONESTRI P PROOFLOAD : 6 0  , 271 LES

MACROETCH ( E381 ) :  PASSED

HARDNESS A S  SHIPPED: 3 0  HRC

HARDNESS AFTER 2 4  HOURS @

HEAT TREAT DATA:  QUENCHED

T & T ENTERPRISES
CERTIFICATE OF CONFORMANCE

CERTIFIED MATERIAL TEST REPORT

MATERIAL PROPERTIES

APP'D  tt  re, bdo
ADDENDA

DATE: 6-15-11

PACKING SLIP # 1 1
-
0 8 9 9 BECHTEL

1133

le 07 . 2
-
7 .  2
,  
4 ,
0 9
(

ido
4j
e
s
/
A
5
-

540 DEG.  C . :  2 8  HRC

& TEMPERED @ 5 2 0  DEG. C .  F O R  9 0  MINUTES.

1 QUALITY ASSURANCE PROGRAM REQUIREMENTS

VISUAL EXAMINATION SA-614 RU &  NX-2582:(PASSED),
SECTION I I I  N C A - 3 8 0 0  SUBSECTION ND CLASS 3  1 9 7 4  E D I T I O N ,  N O  ADDENDA
MATERIAL WAS UPGRADED I N  ACCORDANCE W I T H  N C A - 3 0 5 5 . 5 ( a ) 1  THRU 4  ( 1 9 9 5 )
MATERIAL HAS NOT COME I N  CONTACT WITH MERCURY OR MERCURY COMPOUNDS, NO WELD
REPAIR WAS PERFORMED ON MATERIAL.
10CFR5013 AND 10CFR21 APPLY

QUALITY STATEMENT

This material has been supplied in accordance with I  & T Enterprises Quality Assurance Program Revision 2,
Dated 06-10-03, which has been surveyed , qualified, and audited by E&P. The contents of this report are
correct and accurate and the results are in compliance with the material specification and the requirements of
Your Purchase Order* G256-5100

uality Assurance Departmen

901E. Third Street #A-3, Corona, Calif. 92879-1604 •  (951)340-0911 •  FAX (951)340-0912
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CUSTOMER P.O.
065166-00

ELEM ENT

304
-

MIN

3041-
REQUIREMENTS - -

MAX M I N  M A X ACTUAL
• BECHTEL

3

Co
Cr
Mn
Ni

Si

18.00

8.00

0.08

20.00
ZOO
10.50
0.045
0.030
1.00

18.00

8.00

0.030

20.00
2.00
12.00
0.045
0.030
1.00

0.020%
0.16%
18.34%
1.44%
8.13%
0.033%
0.003%
0.33%

Procedures/Methods:

Quantity:
Type:

Job No.:
Original Manufacture:

Heat No.:
Material Type:

Size:

RATORY
Tp• D I V *  Hatfield, PA 14440;

TEL: • 8 6 0 - 1 q
1
9 0 9 5  
F A X :  
,
8 0 0 2 1
9
,
9 0 9 6

SOLD TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104

JoC001-11-06-2301111

SHIP TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104
ATTN: Justin Kaplan

CERTIFICATION DATE S H I P  VIA
7/6/2011 C U S T O M E R  PICKUP

DESCRIPTION

1
1/2" Thick Plate
2692
Jacquet
949137
ASME Section III, Class 3, 1974 Edition, No Addenda;
ASME Section II; ASME SA-240, Grades 30413041_
3g x 20
11

The referenced sample was submitted to chemical content evaluation and it was found to be in conformance to
ASME SA-240, 1974 Edition, No Addenda, Types 304 & 3041_ with the following results:

86-SCA-0, Rev. 11, Direct Reading Atom Emissions Spectroscopy

JOSEPH OAT QUALITY CONTROL
APP'D  & J o  c
%
, 1 1
/
6 4
?
- 4 t ) /

ADDENDA I /  .
7   • -  i •  q . L 3

Ltts
-
/4-Page 1 of 2

M a t e n
.
a k Te s
t i s 4  
L a 4
c i r
a t o
r y

Xrcntiesituctlini Testing

Page  6 8
- - -   
o f  
& 7
3
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_ORATORY'
TING INC:

:83:17r,qp4g
.
Pric(0, 
H a t fi e l
c k P A 1 1
9 4 4 0 :

:TEL 800-219095 FA X :

304 75,000 30,000
304L 70,000 25,000

ACTUAL 86,500 46,200

TENSILE TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 3041304L
KEY: C - Conforms NC - Non-Conformance R-Report for Information

REQUIRED

REQUIRED

(PSI) ( P S I )
TENSILE Y I E L D  (.2%)

STRENGTH STRENGTH
Min M  in

(A)
ELONGATION K E Y

(IN 2") C i N C i R
Min
40

HARDNESS TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L
KEY: C Conforms NC - N o n
-
C o n f o r m a n c e  R
-
R e p o r t  
f o r  
I n f o r m a t
i o n

HARDNESS
READINGS

MAX SCALE
88 H R B W

40

67

KEY
SCALE AV G .  SCALE 1C/NC/R)

ACTUAL 8 2  8 3  8 2  8 3  H R B W  8 3  H R I 3 W  C

JOSEPH OAT QUALITY CONTROL

APP'D 1:;) )
4 0 )
1
2 .  
r i 4
1
1 )  
1  
7
/

1 , 7 V
• 0
2  
t
o  
•
-
r
r  
•
2
,
4

14
1

Page 2 of 2

ADDENDA

Matetials
, 
T e s t
i n g  
L a i
?
O ' r
a t o
r y

Nondestructive Testing

. . . 11 • • • • • • •

c B E
C H T
E L

1133

The provisions of 10CFR21 and 10CFR50, Appendix B apply to this order.

All testing was performed in accordance with L.T.I. Quality System Program Manual, Rev. 18 dated 7/27/07 as audited
and approved by Joseph Oat Corporation.

The services performed above were done in accordance with LTI's Quality System Program Manual Revision 18 dated 7127/07 and
ISO/IEC 17025. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written
approval of Laboratory Testing, Inc. L.T.I. is accredited by PRI to IS017025 and by Nadcap for NDT and Materials Testing for the test
methods and specific services as listed in the Scopes of Accreditation available at www.labtesting.com and www.eAudithiet.com. The
results reported on this test report represent the actual attributes of the material tested and indicate full compliance with all applicable
specification and contract requirements.

MERCURY CONTAMINATION: During the testing and inspection, the product
did not come In direct contact with mercury or any of its compounds nor with
any mercury containing devices employing a single boundary of containment.

NOTE: The recording of false, fictitious or fraudulent statements or entries on
this document may be punishable as a felony under Federal Statutes.

Sherri L. Scheifele
• Q A  Specialist

.9$11thrt.e6Sci a c h i y
j
e — g e _
Authorized Signature (Es)

Page o f  C i 7 3
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CERTIFIED MATERIAL TEST REPORT



RATORY •
....L i  TESTINGM M

'24ai Tppag Hatfield
i O N  
1 9 4 4 0 :
TEC:800- .
1 9 9 0 9
5
.  ,
F A X
:  
- 8 0
0 2 1
9 , 9
0 9 8
•

SOLD TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104

304 3 0 4 L
- - REQUIREMENTS - -

ELEMENT MIN MAX MIN MAX ACTUAL BECHTEL
0.08 0.03 0.02%

1133)Co 0.25 0.25%
Cr 18.00 20.00 18.00 20.00 18.26%
Mn 2.00 2.00 1.88%
Ni 8.00 10.50 8.00 12,00 8.01%

0.045 0.045 0.026%
0.030 0.030 0.002%

Si 1.00 1.00 0.38%

CUSTOMER P.O.
065166-00

Quantity:
Type:

Job No.:
Original Manufacture:

Heat No.:
Material Type:

Size:

JeiC001 -
11  -
0 6
-
2 2 3 6
2

SHIP TO
Joseph Oat Corporation
2500 Broadway, Drawer #10
Camden, NJ 08104
ATTN: Justin Kaplan

Matqrials.restin•Labcit•koof
Npritie4truclikll Testing

CERTIFICATION DATE S H I P  VIA
6/28/2011 C U S T O M E R  PICKUP

DESCRIPTION

1
1 / 2
1 1
T h i
c k  
P
l
a
t
e

2692NB, Attachment 2, Rev. 0
Jacquet
833955
ASME Section III
, C l a s s  
3 ,  
1 9 7 4  
E d i t i
o n ,  
N
o  
A d d
e n d
a ;

ASME Section II; ASME SA-240,'Grades 304/304L
3" x 20"

The referenced sample was submitted to chemical content evaluation and it was found to be in conformance to
ASME SA-240, 1974 Edition, No Addenda, Types 304 and 304L with the following results:

Page 1 of 2

Procedures/Methods: 86-SCA-0, Rev. 11, Direct Reading Atom Emissions Spectroscopy

JOSEPH OAT QUALITY CONTROL
APP'D)1
1
24/
eLate
d

ADDENDA 9  it
r2

40 10
,
5 /
6 4

I
P
a
g
e   
7
/  
o
f  
a
'
7
?
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' :•:0•••

TENSILE TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L
KEY: C Conforms NC - Non-Conformance R-Report for information

t
h

(PSI) ( P S I )  (
5 /
0 )

TENSILE Y I E L D  (.2%) ELONGATION
STRENGTH STRENGTH fi N  2")

KEY
C/NC/R g

ma
REQUIRED M i n  M i n  M i n NIC

=
304 7 5 , 0 0 0  3 0 , 0 0 0  4 0 Or
304L 7 0 , 0 0 0  2 5 , 0 0 0  4 0 I••

sIC0 f234K
ACTUAL 8 8 , 5 0 0  4 7 , 6 0 0  6 2 C =

I L
111to

011 u.i
HARDNESS TEST:
APPLICABLE SPECIFICATIONS: ASME SA240, 1974 Edition, No Addenda, 304/304L

0"
I

REQUIRED

ACTUAL

RATORY
.. T E

S T I
N G
I
'
m
a

283
.
1 
T
o
p
a
z  
D
r
i
v
e
;  
H
a
t
f
i
e
l
d  
P
A
;  
1
9
4
4
0
:

:TEL:: 8001219-9095' FA X :  800'-219-*)96

.
1 
F
.
„ 
•

AeRpoalee
JeiC001 -11-06-22362-2

KEY: C Conforms NC - Non-Conformance R-Report for information

MERCURY CONTAMINATION: During the testing and inspection, the product
did not come in direct contact with mercury or any of its compounds nor with
any mercury containing devices employing a single boundary of containment

NOTE: The recording of false, fictitious or fraudulent statements or entries on
this document may be punishable as a felony under Federal Statutes.

Page 2 of 2

Page

82 8 3  8 2  8 3  H R B W  8 3  H R B W  C

BECHTEL

1113)

Materiels Testing La4diatoty
NpridAtnigtiili Testing:

HARDNESS K E Y
READINGS S C A L E  AVG.  SCALE (C/NCJR)

MAX SCALE
88 H R B W

The provisions of 10CFR21 and 10CFR50, Appendix B apply to this order.

All testing was performed in accordance with L.T.I. Quality System Program Manual, Rev. 18 dated 7/27/07 as audited
and approved by Joseph Oat Corporation.

The services performed above were done in accordance with M s  Quality System Program Manual Revision 18 dated 7/27/07 and
ISO/IEC 17025. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written
approval of Laboratory Testing, Inc. L.T.I. is accredited by PRI to 16017025 and by Nadcap for NDT and Materials Testing for the test
methods and specific services as listed In the Scopes of Accreditation available at www.labtesting.com and www.eAuditNetcom. The
results reported on this test report represent the actual attributes of the material tested and indicate full compliance with all applicable
specification and contract requirements.

Sherri L. Scheifele
QA Specialist

• k..9110Artz, ,,Setuty
r
e_e_
e
__

Authorized Signature (ES)
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: P.O. Box 125
Tucker, GA 30085-0125

CUSTOMER NAME:
CUSTOMER PO:

• P A C K I N G  SLIP:
DESCRIPTION:

MATERIAL CERTIFICATION

JOSEPH OAT CORPORATION
065184-00
211643-1

4 EA 1 0 "  S/40 X 6 3/8" LG. SMLS PIPE, SA312 TP304/304L
HEAT: 45161 MPG: PRODUCTOS TUBULARES (SHAW APP) ITEM: 1-2692 IT.10

ASME SECTION II, PART A, 1974 EDITION THRU NO ADDENDA.'

Based on review of supporting documentation attached, we hereby certify that the material described above
is in compliance with ASME Section In
,  C l a s s  3 ,  
S u b s e c t i o n  
N D ,  
1 9 7 4  
E d i t i o
n  
t h r u  
N O  
A d d e n
d a ,  
o
f  
t h
e

Code and your purchase order. This also affirms that the contents of this report are correct and accurate and
that all test results, inspections and operations performed by us or our subcontractor are in compliance with
the material specification (including dimensions) and the specific applicable material requirements o f
ASME Section III. Receipt inspection of direct shipped material is the responsibility of the customer.

Quality Systems Certificate (Materials) Number QSC-332 meeting NCA-3800, expiring October 31, 2011
and Q.A. Manual revision 7, dated 03/12/08 apply.

No welding performed by Energy and Process.

The provisions of I OCFR21 &  10CF1150, APPENDIX B app y to this order.

CC: Customer File

SIGNED

QtA-AAA-oci_c
—

TITLE

DATE 7
1
1  
t
,
/
.
7  
O
i
l

JOSEPH OAT QUALITY CONTROL

A P P ' D t  L t
6
.02
.
G,  
j i d •  
/  
0
0
/

ADDENDA

3
-
-  
0
2  
t  
-
-
z
r
•  
/
6

www.energyandprocess.com

BECHTEL
1133 )
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Energy & Process JOSEPH OAT QUALITY CONTROLC o r
p
o r a
t i o
n

A FERGUSON SUBSIDIARY A P P D   b 1
.
a . . / o a _ l e t a  (
-
7 ; 4 )  1  
9 /
i l

2146-8 Flintstone Drive
Tucker, GA 30084-5000 A D D E N D A  1 9 7 4 '
Phone: (770) 934-3101
Fax: (770) 938-8903

1
1
0
0
•  
s
6
7  
I
f

Reply to: P.O. Box 125 •  ? .  N o . 3 3 4 5 1 C
Tucker, GA 30085-0125 w w w . e n e r g y a n d p r o c e s s . c o m

Customer:
Joseph O a t  C o r p .

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE
065184-00 2 1 1 6 4 3  0 7 / 2 1 / 1 1

• DESCRIPTION:
Tes t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  1 0 "  S / 4 0  S m l s .  P i p e ,  P r o d u c t o s
Tubu la res ,  H e a t  #45161,  f o r  comp l i ance  w i t h  c h e m i c a l
r e q u i r e m e n t s  o f  SA312  Ty p e  3 0 4 / 3 0 4 L  &  Customer  R e q u i r e m e n t .

I .  C h e m i c a l
Chemical t e s t  r e s u l t s  r e p r e s e n t  a n  ave rage  o f  t h r e e  measurements.
Requi red v a l u e s  a r e  maximums u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e s t
r e s u l t s  a r e  a s  f o l l o w s :
ELEMENT R E Q U I R E D  O B T A I N E D

304/304L/Cust .
0 . 0 8 / 0 . 0 3 5 / 0 . 0 3 0  0 . 0 2 4  B E M .

Mn 2 . 0 0 / 2 . 0 0  1 . 9 3  \ r e f ? '
0 .040 /0 .040  0 . 0 2 9
0 . 0 3 0 / 0 .
,
0 3 0  
0
.
0
0
5

Si 0 . 7 5 / 0 . 7 5  0 . 3 4
Cr 1 8 . 0 0 - 2 0 . 0 0 / 1 8 . 0 0 - 2 0 . 0 0  1 8 . 4 6
Ni  8 . 0 0 - 1 1 . 0 0 / 8 . 0 0 - 1 3 . 0 0  1 0 . 5 5
Co - - - - / - -
-
- / 0 . 2 5  
0 .
0 9

The above  r e s u l t s  we re  f o u n d  t o  b e  i n  conformance w i t h  t h e
chemica l  r e q u i r e m e n t s  o f  SA312 Ty p e  3 0 4 / 3 0 4 L  &  C u s t o m e r
Requirement.  A l l  t e s t i n g  was c o n d u c t e d  a c c o r d i n g  t o  t h e
requ i rements  o f  t h e  E n e r g y  and  Process  C o r p o r a t i o n s  Q u a l i t y
Assurance Program u s i n g  t h e  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  2 8 ,
Rev.4.

R ichard  B u f fi n g t o n
Labo ra to r y  Te c h n i c i a n

k•
-
• •
• •  
6  
6  
v
n
L
I
I
A
.
.
k

A u t h o r i z e d  S i g n a t u r e
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Energy & Process
Corporat ion

PROPERTY REQUIRED OBTAINED
3 0 4 / 3 0 4 L

Te n s i l e  S t r e n g t h ,  k s i 7 5 / 7 0 84
Y i e l d  S t r e n g t h  m i n . ,  k s i  ( 0 . 2 %  o f f s e t ) 3 0 / 2 5 41 _
E l o n g a t i o n  i n  2  i n . ,  m i n .  % 3 5 / 3 5 60 -

A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: RO. Box 125
Tucker, GA 30085-0125

Cus tomer :
Joseph O a t  C o r p .

CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE
065184-00  2 1 1 6 4 3  0 7 / 2 1 / 1 1
I 7 n
4
7 1
-
- 0
6 9
0

DESCRIPTION:
Te s t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  1 0 "  S / 4 0  S m l s .  P i p e ,  P r o d u c t o s
T u b u l a r e s ,  H e a t  # 4 5 1 6 1 ,  f o r  c o m p l i a n c e  w i t h  t e n s i l e  r e q u i r e m e n t s
o f  SA312 Ty p e  3 0 4 / 3 0 4 L .

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

I I .  T e n s i l e
R e q u i r e d  v a l u e s  a r e  m i n i m u m s  u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e n s i l e
t e s t  r e s u l t s  a r e  a s  f o l l o w s :

The t e s t  r e s u l t s  f o r  t h e  a b o v e  m a t e r i a l  w a s  f o u n d  t o  b e  i n
c o n f o r m a n c e  w i t h  t h e  t e n s i l e  r e q u i r e m e n t s  o f  SA312  T y p e  3 0 4 / 3 0 4 L .

A l l  t e s t i n g  w a s  c o n d u c t e d  a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e
Ene rgy  a n d  P r o c e s s  C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  P r o g r a m  u s i n g
t h e  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  2 6 ,  R e v .  1 .

Gage W i d t h :  1 / 2 "

No.33451T
www.energyandprocess.com

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  Te c h n i c i a n

3 6  6 0
0
1 . A . o - - _ ,

A u t h o r i z e d  S i g n a t u r e

JOSEPH OAT QUALITY CONTROL
A P P D
D i

ADDENDA 3' —.2 ts, 9G,1, -z - r •ze1
6
,
0 
t
,
g
/
8
1

Page 7 Y   o f  C
,
7 3
PAGE 75
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-8 Plintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: P.O. Box 125
Tucker, GA 30085-0125

C u s t o m e r :
Joseph O a t  C o r p .

CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE
0 6 5 1 8 4 - 0 0  2 1 1 6 4 3  0 7 / 2 1 / 1 1
t T Z
-
- ;
2 4
,
6
1 a

DESCRIPTION:
Te s t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  1 0 "  S / 4 0  S m l s  P i p e ,  S A 3 1 2  T y p e
3 0 4 / 3 0 4 L ,  P r o d u c t o s  Tu b u l a r e s ,  H e a t  # 4 5 1 6 1 ,  f o r  c o m p l i a n c e  w i t h
fl a t t e n i n g  r e q u i r e m e n t s  o f  S A 5 3 0 / S A 9 9 9 .

V I .  F l a t t e n i n g  T e s t

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

The fl a t t e n i n g  t e s t  r e s u l t s  a r e  a s  f o l l o w s :

Step D i s t a n c e  ( i n )
F i r s t  3 . 2 2 7

Second

G
o20 •

A

O p p o s i t e  w a l l s  i n  c o n t a c t

JOSEPH OAT QUALITY CONTROL
A P P ' D b i c t - r t
,
e k t i 4 c t r i f r i i i  
e
i
°

ADDENDA / 9 7 4
7 3

-
-
a
l
t
p
9
,
2  
1
0

te_cle
t

BEC
.
HTE
LNo.33451F

wvvw.energyandprocess.com

O b s e r v a t i o n
No F r a c - P a s s e d

No F r a c - P a s s e d

The t e s t  r e s u l t s  f o r  t h e  a b o v e  m a t e r i a l  w a s  f o u n d  t o  b e  i n
c o n f o r m a n c e  w i t h  t h e  fl a t t e n i n g  t e s t  r e q u i r e m e n t s  o f  S A 5 3 0 / 3 A 9 9 9 .

A l l  t e s t i n g  w a s  c o n d u c t e d  a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e
E n e r g y  a n d  P r o c e s s  C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  P r o g r a m  u s i n g
t h e  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  3 0 ,  R e v .  1 .

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  Te c h n i c i a n

6 1;d1u.-
A u t h o r i z e d  S i g n a t u r e

1Page  7 7   o f

PAGE 7 6



Energy & Process
Corporat ion
A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: RO. Box 125
Tucker, GA 30085-0125

C u s t o m e r :
Joseph O a t  C o r p .

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

CUSTOMER P. O .  R A C K I N G  S L I P  #  T E S T  DATE
0 6 5 1 8 4 - 0 0  2 1 1 6 4 3  0 7 / 2 1 / 1 1

10
DESCRIPTION:
10" S / 4 0  S m l s  P i p e ,  S A 3 1 2  Ty p e  3 0 4 / 3 0 4 L ,  P r o d u c t o s  Tu b u l a r e s ,
H e a t  # 4 5 1 6 1 ,  f o r  c o m p l i a n c e  w i t h  H y d r o s t a t i c  r e q u i r e m e n t s  o f
SA530/SA999.

I V.  H y d r o s t a t i c :  B E C i f r a

H y d r o  t e s t e d  a t  1 0 0 0  p s i  f o r  5  s e c o n d s  m i n i m u m .  \ 1 4 ' 4 1 4 1 3 3 lpc .  3  f e e t  8  i n c h  t o t a l  F o o t a g e .

The a b o v e  r e s u l t s  w e r e  f o u n d  t o  b e  i n  c o n f o r m a n c e  w i t h  t h e
H y d r o s t a t i c  r e q u i r e m e n t s  o f  S A 5 3 0 / S A 9 9 9 .  A l l  t e s t i n g  w a s
c o n d u c t e d  a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e  E n e r g y  a n d  P r o c e s s
C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  P r o g r a m  u s i n g  t h e  p r o c e d u r e s
o u t l i n e d  w i t h i n  Q . C . P.  2 9 ,  R e v . 2 .

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  Te c h n i c i a n

3
1
,
7
Z
-
6

A u t h o r i z e d  S i g n a t u r e

JOSEPH OAT QUALITY CONTROL
APPD blek_nkt fi l a r
-
W O  /ADDENDA 7 , V

6sigy

No .33447H
www.energyandprocess.com

Page  g
l ?   
o f  
6
7
3
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•

Shaw®
a world of Solutions

2565 LA NTRAC COURT, DECATUR, GA 30035 • 770-808-7830 FAX 770-808-8130. THE SHAW GROUP INC.®

To: E N E R G Y  AND PROGESS

Mr. Randy Dunster
From: Ken Boltinghouse

Quality Assurance Manager
Date: Febmary 11.2011
Re: N O  WELD REPAIR STATEMENT

ALLOY PIPING PRODUCTS DOES NO WELD REPAIR ON PIPE WE STOCK..

Regards,

Ken Boltinghouse

JOSEPH OAT QUALITY CONTROL
APPD  D r et& & 1 1
7
# 1

ADDENDA 19
-
7  
V

• ee, z...c/E1

Memorandum

0
-
3
s
c
r
i
A
.  
°
P
e
r  
P
O
*  
O
L
,
S
-
M 
-  
0
0
-
1
-
1
-
4  
a
t
o
h
a  
.
1
-
1
-  
•

CONFIDENTIALITY NOTICE: the Information contained In this memo Is Intended for the use of the inclidual or entity named and may cattail information that Is
confidential, privileged andfor demise exempt from disclosure under applcable law, ',you are not the Intended recipient, any dissemination, distributIon or copying
of this communisation Is strictly prohibited. if you received this communication In error, please nobly us Immediately by telephone and return the original memo to us
at the address shown. Thank you. R e v i s e d 10i146
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY
2146-B F l in ts tone Drive
Tucker, Ga. 3 0 0 8 4 - 5 0 0 0
Phone: (770) 934-3101
Fax: (770) 9 3 8 - 8 9 0 3

Reply to:  P.O. B o x  125
Tucker, Ga. 3 0 0 8 5 - 0 1 2 5

MATERIAL CERTIFICATION

CUSTOMER: J O S E P H  OAT CORPORATION
CUSTOMER P.O. NUMBER: 065184-00
PACKING SLIP NUMBER: 2 1 1 6 4 3 - 3
DESCRIPTION:

4 EA 1 0 "  150# S/40 RFWN FLANGE J-2692 IT.11 SA182 F304/304L
HEAT: H-602 MFG: NEWMAN FLANGE & FITTING ITEM: 9

CC: Customer File

ASME SECTION II, PART A, 1974 EDITION TBRU NO ADDENDA

Based on review of supporting documentation attached, we hereby certify that the material described above
is in compliance with ASME Section III, Class 3, Subsection ND, 1974 Edition thru NO Addenda, of the
Code and your purchase order. This also affirms that the contents of this report are correct and accurate and
that all test results, inspections and operations performed by us or our subcontractor are in compliance with
the material specification (including dimensions) and the specific applicable material requirements of
ASME Section III. Receipt inspection of direct shipped material is the responsibility of the customer.

Quality Systems Certificate (Materials) Number QSC-332 meeting NCA-3800, expiring October 31, 2011
and Q.A. Manual revision 7, dated 03/12/08 apply.

No welding performed by Energy and Process.

ECHTEI.
JOSEPH OAT QUALITY CONTROL 1133The provisions of I OCFR21 & 10CFR50, APPENDIX B apply to this order.

APP
1
D 
b  
M
e
t  
M
A  
0
-
1
/
1
1
/

ADDENDA 1  7  V
J -  076, c2 / /

zys/ o' V

1/
SIGNED

TITLE

DATE

w w w. e n e r g y a n d p r o c e s s . c o m

1 4 5 . - 9 ,
1
3 1 4
,
4 -  ?
. / 1

I
T
a
g
e   
3
9
-   
o
f
1
1
2
2
1
_
_
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TO:

QTY.

NEWMAN FLANGE & FITTING Co.
P.O. BOX 905 - NEWMAN
/ 
C A L I F O R N I
A  
9 5 3 6 0

PHONE (209) 862-2977 - FAX (209) 862-1416

ENERGY & PROCESS CORPORATION
TUCKER, GA

MATERIAL FREE FROM MERCURY CONTAMINATION
NO WELD REPAIR PERFORMED ON MATERIAL

FLANGES MANUFACTURED IN THE USA

DESCRIPTION

4 1 0 "  150# IRF WN SCH 40 B16.5
1 1 "  X 1" X 6" LONG TEST COUPON

MATERIAL IS PRODUCED UNDER THE
NEWMAI$ FLANGE & FITTING COMPANYQUALITY'ASSURANCE SYSTEM AS
DOCUMENTED IN QA MANUAL REVISION
D DATED JUNE 2006 CONFORMING TO
NCA-3800

JOSEPH OAT QUALITY CONTROL

APP'De t . . K 2 A . A 4 4 1 - 4 ; . n ) i i i / 0
ADDENDA /  ?  7
1
/

t  9'07 "

DATE; 8 / 3 1 / 2 0 1 1

Test Report

CARBON:
MANGANESE
PHOSPHORUS
SULPHUR
SILICON
NICKEL
CHROMIUM
MOLY
COPPER
TIN
ALUMINUM
VANADIUM
COBALT
BORON
LEAD
COLUMBIUM
TITANIUM
TANTALUM
TUNGSTEN
ZINC
IRON
NITROGEN

PURCHASE ORDER NO.: G256-5561
NEWMAN FLANGE NO.: 19241

HEAT NO.: H - 6 0 2
MATERIAL: N S A 1 8 2  F3041304L
ELECTRALLOY HEAT# 50319

CHEMICALS

THE ABOVE WAS FORGED AT 2000'F., REHEATED TO 1900°F. MIN. AND HELD FOR
APPROXIMATELY ONE (1) HOUR PER INCH OF THICKNESS AND WATER QUENCHED
IN CIRCULATING COLD WATER. J . o s e f kPO 069.57 81

4
- o c r )
-
•
T
;

WE CERTIFY THIS TO BE TRUE COPY OF TEST REPORT SHEETS NOW ON FILE IN OUR OFFICE, AND
MANUFACTURED IN ACCORDANCE WITH SPECIFICATIONS LISTED,

PHYSICALS
0.011 • /
1.77

0.030
0.021
0.51
3.13

18.21

0.1500

0.078

SIGNATURE:

YIELD STR.PSI

TENSILE STRPSI

ELONG. IN 2 "

RED.OF AREA

BECHTEL
1133

4."42,720

.7
85,150

59.9%

70.4%
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Energy&Process
C o r p o r a t i o n
A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: Ra Box 125
Tucker, GA 30085-0125

Cus tomer :
Joseph O a t  C o r p .

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE
065184-00  „ / : t . i  2 1 1 6 4 3 - 3  0 9 / 2 1 / 1 1

DESCRIPTION:
Te s t  a  r e p r e s e n t a t i v e  )
s e c t i o n  o f  
T e s t  
B a r ,  
N e w m
a n  
F l a n
g e  
&

F i t t i n g ,  H e a t  # H - 6 0 2 , - " f o r  c o m p l i a n c e  w i t h  c h e m i c a l  r e q u i r e m e n t s
o f  3 A 1 8 2  G r a d e  F 3 0 4 / 3 0 4 L  &  Cus tomer  R e q u i r e m e n t .

I .  C h e m i c a l
C h e m i c a l  t e s t  r e s u l t s  r e p r e s e n t  a n  a v e r a g e  o f  t h r e e  m e a s u r e m e n t s .
R e q u i r e d  v a l u e s  a r e  max imums u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e s t
r e s u l t s  a r e  a s  f o l l o w s :
ELEMENT R E Q U I R E D  O B T A I N E D

3 0 4 / 3 0 4 L / C u s t .
0 . 0 8 / 0 . 0 3 5 / 0 . 0 3  0 . 0 2 2 - '

Mn 2 . 0 0 / 2 . 0 0
0 . 0 4 0 / 0 . 0 4 0  0 . 0 2 7 - '

S • 0 . 0 3 0 / 0 . 0 3 0  0 . 0 2 1 - "
S i  1 . 0 0 / 1 . 0 0
Cr  1 8 . 0 0 - 2 0 . 0 0 / 1 8 . 0 0 - 2 0 . 0 0
N i  8 . 0 0 - 1 1 . 0 0 / 8 . 0 0 - 1 3 . 0 0

0 . 0 7
Co - - - - / - - - - / 0 . 2 5  0 . 1 1

The a b o v e  r e s u l t s  w e r e  f o u n d  t o  b e  i n  c o n f o r m a n c e  w i t h  t h e
chemica l  r e q u i r e m e n t s  o f  SA182 G r a d e  F 3 0 4 / 3 0 4 L  &  Cus tomer
R e q u i r e m e n t .  A l l  t e s t i n g  w a s  c o n d u c t e d  a c c o r d i n g  t o  t h e
r e q u i r e m e n t s  o f  t h e  E n e r g y  a n d  P r o c e s s  C o r p o r a t i o n s  Q u a l i t y
A s s u r a n c e  P r o g r a m  u s i n g  t h e  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  2 8 ,
R e v. 4 .

JOSEPH OAT QUALITY CONTROL
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C u s t o m e r :
Joseph O a t  C o r p .

M a n r a
CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE 1 1 3 3
0 6 5 1 8 4 - 0 0  = 1
-
4  
2 1 1
6 4 3
- 3  
0 9
/
2 1
/
1 1

DESCRIPTION:
Te s t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  T e s t  B a r ,  Newman F l a n g e  &
F i t t i n g ,  H e a t  # H - 6 0 2 ,  f o r  c o m p l i a n c e  w i t h  t e n s i l e  r e q u i r e m e n t s  o f
SA182 G r a d e  F 3 0 4 / 3 0 4 L .

11.  T e n s i l e
R e q u i r e d  v a l u e s  a r e  m i n i m u m s  u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e n s i l e
t e s t  r e s u l t s  a r e  a s  f o l l o w s :

PROPERTY

Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-8 Rintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: P.O. Box 125
Tucker, GA 30085-0125

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

Te n s i l e  S t r e n g t h ,  k s i
Y i e l d  S t r e n g t h  ,  k s i  ( 0 . 2 %  o f f s e t )
E l o n g a t i o n  i n  2  i n . ,  %
R e d u c t i o n  o f  A r e a ,  %

REQUIRED
304/3041,

7 5 / 7 0
3 0 / 2 5
4 5 / 3 0
5 0 / 5 0

The t e s t  r e s u l t s  f o r  t h e  a b o v e  m a t e r i a l  w a s  f o u n d  t o  b e  i n
c o n f o r m a n c e  w i t h  t h e  t e n s i l e  r e q u i r e m e n t s  o f  SA182 G r a d e
F 3 0 4 / 3 0 4 L .

A l l  t e s t i n g  w a s  c o n d u c t e d  a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e
E n e r g y  a n d  P r o c e s s  C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  P r o g r a m  u s i n g
t h e  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  2 6 ,  R e v .  1 .

JOSEPH OAT QUALITY CONTROL
APP'D  )1.).tz /ea r-Hid 1 I W / /

ADDENDA c
:
/  7

LT-alle - r - r ,  //
e0,4;,51SK

No. 3 3
.
8 5 1 T

www.energyandprocess.com

OBTAINED

8 5 -
,41 - -
60 - -
75 - -

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  Te c h n i c i a n

0 L I
A u t h o r i z e d  S i g n a t u r e

Page o f  6
7
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SEA

Energy & Process
Corporat ion
A FERGUSON SUBSIDIARY

2146-B Rintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: PO. Box 125
Tucker, GA 30085-0125

CUSTOMER NAME:
CUSTOMER PO:
PACKING SLIP:
DESCRIPTION:

Based on review of supporting documentation attached, we hereby certify that the material described above
is in compliance with ASME Section III, Class 3, Subsection ND, l  974 Edition thru NO Addenda, of the
Code and your purchase order. This also affirms that the contents of this report are correct and accurate and
that all test results, inspections and operations performed by us or our subcontractor are in compliance with
the material specification (including dimensions) and the specific applicable material requirements of
ASME Section III. Receipt inspection of direct shipped material is the responsibility of the customer.

Quality Systems Certificate (Materials) Number QSC-332 meeting NCA-3800, expiring October 31, 2011
and Q.A. Manual revision 7, dated 03/12/08 apply.

No welding performed by Energy and Process.

The provisions of 10CFR21 &  I OCFR50, APPENDIX B apply to this order.

CC: Customer File

MATERIAL CERTIFICATION

JOSEPH OAT CORPORATION
065184-00
211643-2

3
/
4
"  
6
0
0
0
#  
S
W 
x  
N
P
T 
H
A
L
F 
C
O
U
P
L
I
N
G 
S
A
1
8
2 
F
3
0
4
/
3
0
4
L

PER SKETCH: SK-2692-13 REV, 1 H I  CODE: 250304 MFG: CGP ITEM: 5

ASME SEC 11, PART A, 1974 EDITION THRU NO ADDENDA

DATE

JOSEPH OAT QUALITY CONTROL
A P P D h l a . a z a j d z z i L )  / /

ADDENDA

eo.

www.energyandprocess.com

Mafia
1133
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CUST ROI :  G256-5559

SOLD TO: SHIP TO:
ENERGY & PROCESS ENERGY & PROCESS
P.O. BOX 125 2146 B. FLINTSTONE DRIVE
TUCKER, GA 30085-0125 TUCKER, GA 30084

ITEM #

ITEM #
3

ITEM #
3

ITEM #

HEAT CODE
250304

1 -
0
5
,
0
1
, a
k  
0
4
1
-

ro• ,00577
1
1- 0 0

TAG NUMBER:
ITEM DESCRIPTION

CHEMICAL ANALYSIS
Mn P  S  S I  N I  C r

.03 . 4 9  8 . 1 7  1 8 . 3 8.016 -
1 . 9
0  
.
0
3

CGP MFG, INC.
6313 WINFIREE

HOUSTON, TX 77087
Phone: 713-641,5644
FAX; 713-641-5564

8 EA 3 1 4  6000 SW HALF DPLG SA182-2008A F3041L PER DWG SK-2692-13 REV. 1

PHYSICAL PROPERTIES
TENSILE YIELD E L O N O  REDUCTION HARDNESS
(PSI) ( P S I )  ( 2  IN) O F  AREA %

91000 4 8 0 0 0  5 2 . 0 0  6 3 . 0 0  1 8 4  BHN

JOSEPH OAT QUALITY CONTROL
-

A P P
I
D
*
D  
I  
c
L i
i ,  
e
t
_  
t
r
i
e
t
r
i
a
/

ADDENDA I q  7  q
_7J7-- 1-3

P, 0, 1 0 , 5
-
1 9

WE CERTIFY THAT THE FITTINGS COVERED BY THIS REPORT WERE MANUFACTURED PER THE SPECIFICATIO
PROPERTIES ARE THOSE REFLECTED IN THE RECORDS OF THE COMPANY. MERCURY FREE MFG IN THE US

Material Test Report
Page : 2 of 2
SALES ORDER 7 9 0 8 7

I QUANTITY I

SUPPLEMENTAL INFORMATION
SOLUTION ANNEALED@1940F/ 5HRS WATER QUENCHED NO WELD REPAIR PERFORMED MFG FROM MAT'L SUPPLIEDFROM E&P EN 10204-3.1B

PATE SHIPPED:

Co
.1
0

CUP Certifies that the material is manufactured/supplied/tested in accordance with our

Quality System Program dated 10/05/09 Issue 2.

9  o f  ,
1  !
P A
G E  
8
6

Page

YSICA1 &

.088

BEM*
1133
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Accialerie
Valbruna Sqo A,

36100 WCENZA (IteI(ia) • Vella della solenza, 26
Slab.: 391 DO BOLZANO (ttelle) • Vie A. Vs.Ills 4
Cleo ok) tiodoleerwrshavs•Clool
VALERUNA STAINLESS INC.
2400 TAYLOR STREET WEST
461301•FORT WAYNE, IN 48901 -USA

Pracitairma: s r A t u u m E N To  DI BOLZAI40

Opgotio Poo.: Polished Annealed Peeled
• 1 1 1 1 0 0
,
4 1 4 4 4 1
4 4 4  
4 4 , 4
4 4 4 /
1
1 4 1 .
4 . 4

Specials*

YSI 0 304/304L A
AMS•00•S•763 8 3041304L A
ASME SA276 2007 930400/03 A a
ASTM A182 2009A S30400/03 A s
ASTM A270 2008A S30400103 A
ASTM A370 20988
MILS-962 I3/1 304/304L
(0I SE CM PTA 2007 EOM ON ADD. 2008a
(1) SEW' PTA 2007 EDMON ADD. 2008a
(3)000,4 PIA 2007 EDITION ADD. 20001
(5) Morainal anaiysts only and menhonScal prowl's.
(7) • ISO 151550

304/304L

Mama: MVA1SL MAMA' .

Sane male soddatelle lull l e  condleloni &Neale
Olt lat t04/14,k. . . .04 144/11.044444 41E44
746 1014.4114411011 t y l n i C 1
4
4 3 , 4 4 2 4 1 0 : • 4 4 4 1 . 4  
4 4 0
,
4 . 0 0 4

to $410441 l
r I O w l  
W O
A M
O  
W
p
m
*

Mechanical pmperlies occulting to ASTM 1i370.

Caistaft• m in  -
ScheoatorAuli• rrdx 0,000 I ,0 0
,
0 0 0 0 , 0 0

Pmduced without daps I-11 Ozone depleting substances.
Solution heat treated tree front oontinuous cart:Me remit.
Annealing temperature: I 840•F /or6 Whaler.
Micro end macro etch Web OK

Awlso di Sp oclizionn CsSZIOLNX1545
u•tom.tmocoot ymtl.

Ocean so 26007 STOCK.  TUCKER

7190 a Eiaboraziorte: &AOC/

AMS 5889 H S30403 A t  A M S  5542 ail $30403 A
ASME 3A182 2007 030400/03 A a A S M E  SAI93 2007 8130LASS1 II)
ASME SA320 20(47138 CLASS) 3 A S M E  SA479 2007 S30400/03 A f44
ASTM A193 200988 C1.ASS1 A S T M  A M  2002A PRACTICE E
ASTM A3I 4 2008 080400103 A s r m  A320 2003 BB CLASS)
ASTM 4473 2001 530400/03 a A S T M  A479 20DB 530400/03 A
NAGS MR0175 2033 930400/03 A 7 0 0 - 9 - 7 0 3  F 304P3041. A

°Chemical inslysia only end mechentnel eremites.
2900.0 PTA 2007 UPTON ADD. 20080
45E0.II PTA 2007 EDMON ADD. 2008a
0 Chorales! analysis Only.

Contrt4:4111111MISCOlitiltt; OK
Vo./.10440141000 040414.441 0100 .0001
A a 1 4 4 4 . 4 1 4 1
,
1 4 0 p 6 4 4 o n s
*

1:4N44414 Inralsogit &WU..

1.00
1,00 1 0 0

Puesanatetas3041304L
w.seasi.•oesesliasssw

TEST
A Zirain size for ASTM E112

min

Anansi chimica

ooze
0,040 0 , 0 3 0  0 0 0 0

CERTIFICATO DI COLLAUDO
ABNAHMEPRUEFZEUGNIS
INSPECTION CERTIFICATE

CERTIFICAT DE RECEPTION
EN 10204 (2005)
1 3 . 1

Cauldloato MEST830068/201 0/
toss...osaiwst

Dooronno arcane nr: E108007072
misamx,oamirea

r c h l 0  F  a l thr iC
Z e i t h a U d n A t i c i m a n
1 0 4 0
. 0 0W I  dr 1014. .4410144

Ponecno Oil Collaudelow
1000010.4en,us.00wn.es.
Itapumes 4 . 1 0 4
4
0 4 0 4 0 T a s s e
i r e a

Pos. ftt•
Pa. a .
11•014•

141.114 114414

SOBS

C o
s t
e
l l o

C .
4
0
4
0
4
4
1

h a l a l  dataeleml a n d 0 .
0
4 4 111
1

Round

Dimension). In
t * U n d a t o
b k . . * *

2,0000

lolleranza
T O W N %
M E M .

484-08

Lunabezza- to C o l a i i
$mow..

wool.
LEOGURR

1411159 I  250304

Pan)
111144101

PI.41
4
1
.
4
4

Peso - 111
$0eotal
l e x

5.863

111.
Lam.

925300470
00000110 visivo dimensionala: soddisla is esigenzas
lies1011.414t 0.1 ieno4szsarg Oen. lamium4c404
4 4 4 4
1
4 0 0 4
/
4 4 0 4
1 0 4 4
0 . 1 4
4 4 4 1
4 1 0 4
= 1 4
1 4 4 1
4 q

1 5
/
4
4
6 1
4 4
4
4 4
4 0
4
4
0
.
4
l
a
4
5
4
4
1
4
.
1
4
4
4
1

TEST ALLO STATE 01 FORNITURA
Test an Meaty steoSian Prilatuna aeimbaaaliam svona4 isal e rohl komhun Pn.ha totue O
o n e u u l a . t m o o , o  0 5 0 0 4 0 4 1roar-

1 4
9 4
1 4
I-4444

4

TEST

A

1
:
1
0
4
1
2
t
1
1
4
/
P
4
4
4
1
4
4

1 4 .
1
4 4
1 1
4 . 4

aoNd
%dm 116 .1 .1msn

4 4 0
0 0 .
0 0

V .
1
0  
I
t
h
i
e  
a  
I

O fl

1
2
,
5

•F

min
max

68 I  L

Snavamento
11•04.4do

0 _  &IWO*
Rp 0.2%

30

40

S h
e n
s e
n e
n
t o

Flealalonaa
141.4041

4 4 0 . 4 4 04
4
0
4
.
4
4
6
/
4
4
4

Ho

75
115
91

AlIWKI041=10
440444,

•40.4§
•
4
4
1
4
4
4
t

E 4d

-  4 0

52

Sirizions

HA

50

Rastansa
litotbalkogn.

MORS.P.0
1144.4

63 - - - J  I

Duren*

118

140
223

1844-
- 1

14414441441.11441,44, 1-4444440.er4. 04Taspind444.4443141

Bolzano,04/02/1 0
OPM111

1100000111

j
o
i
l
x
i

a cottaida/era et stabdrmento I the Werkssachvpatiblolg i trapcnradVagara aniline
Ad.Alzzo Regina • I di 2

f r
4
-
1
/

JOSEPH OAT P O  0 6 5 1 8 4 -
0
° 1  5
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1

,Accialerie
Valbruna s.p.A.

36100 VICENZA (Ilene) - Viola della salons& 25 LI
Slab.: 30100 BOLZANO MAO - Via A. Volta, 4
GOanla/
VALSRUNA STAINLESS INC.
2400 TAYLOR STREET WEST
46801-FORT WAYNE, IN 46801-USA

Produltose: STABILINIENTO DI 13,0L2AND

°goalie Provo: Polished Anointed Peeled
Pollog.ottandl* e a l o n a h l a g e

1.5emmtelloraddmp WILL

Ordine sol 26007 STOCK- TUCKER
aodierrm o q u o c a m

roe Elehomzionat E+AOD
gmatelmogneMehoo ormAsa."1

Intergranular corrosion lest per ASTM A282 mot. E: ok.
Malarial Is °FARS Compliant

Awisal Soma alone: Di-6210000545 O e r t i fi c a l o  nr: MEST830069/2010/

kt archla diFoblarical
M i k e  des 1.161ammolta•
Indy oda
WCP
,
MS 
0
.
0
.
4
4
,  
•

Weal and morailactured In Italy N o  seeking or wekt wall / A t o n a l  Iran Isom Menisay e3fliaMbotion
We declare that the hinfoliadpnacluct Is checnad for cadioacithia contamination Ilucugh Portal Systam when hi leaves the produclion plan
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Bolzano,04/02/1 0
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rem. estali

d
i
t
i
k
r
I
t

I! colinuclatono c2 = M o m °  / dar Workseactivenkleterg i n s p e e p  r /I.' agard if using
M.Rizzo

JOSEPH OAT P O  055184-0
0
1T 5

CERTIPICATO DI COLLAUDO
ABNANMEPRUEEZEUGNIS
INSPECTION CERTIFICATE

CERTIPICAT DE RECEPTION
EN 10204 (2005) , 3.1

Conlesina oniiiim tat EI09007072
WrOwt.refdatOlot N.

Penzone dat Colthuitalarc:
Stempel dm WirokAmehrePtihdpon
lespxioe Umwirtkbpn M
r  a m m o
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY
2146-8 Flinstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903

Reply to: P.O. Box 125
Tucker, GA 30085-0125

Customer:
S t o c k

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

CUSTOMER P. O .  P A C K I N G  S L I P  #
G256-2728 N / A

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  Te c h n i c i a n

'
1
1
7
2
%
,

A u t h o r i z e d  S i g n a t u r e

JOSEPH OAT P O  065184-ooIT 5

l
l
g
t
v
t
i
.
a
?
&
K
i
p
r
o
c
e
s
s
.
c
2
.
1

TEST DATE
03 /08 /12

DESCRIPTION: •
• Te s t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  2 "  Round B a r ,  A c c i a i e r i e
Va l b r u n a ,  H e a t  #250304,  f o r  c o m p l i a n c e  w i t h  c h e m i c a l
r e q u i r e m e n t s  o f  A / S A 1 8 2  G r a d e  F 3 0 4 / 3 0 4 L .

I .  C h e m i c a l
Chemical t e s t  r e s u l t s  r e p r e s e n t  a n  ave rage  o f  t h r e e  measurements.
Requ i red  v a l u e s  a r e  maximums u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e s t
r e s u l t s  a r e  a s  f o l l o w s :
ELEMENT R E Q U I R E D  O B T A I N E D

304/3041,
0 . 0 8 / 0 . 0 3 5  0 . 0 1 7 -

Mn 2 . 0 0 / 2 . 0 0  1 . 8 9  -
P 0 . 0 4 5 / 0 . 0 4 5  M G M  i  0 . 0 3 2 -
S 0 . 0 3 0 / 0 . 0 3 0  1 1 3 3  ,  0 . 0 2 8 -
Si  1 . 0 0 / 1 . 0 0  0 . 5 3
Cr 1 8 . 0 0 - 2 0 . 0 0 / 1 8 . 0 0 - 2 0 . 0 0  1 8 . 5 1 .
N i  8 . 0 0 - 1 1 . 0 0 / 8 . 0 0 - 1 3 . 0 0  8 . 3 5 -
N 0 . 1 0 / 0 . 1 0  0 . 0 9
Co 0 . 1 0 5

The a b o v e  r e s u l t s  w e r e  f o u n d  t o  b e  i n  con fo rmance  w i t h  t h e
chemica l  r e q u i r e m e n t s  o f  A jSA182 Grade  F304 /304L .  A l l  t e s t i n g  was
conducted a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e  E n e r g y  a n d  Process
C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  Program u s i n g  t h e  p r o c e d u r e s
o u t l i n e d  w i t h i n  Q . C . P.  2 8 ,  R e v . 3 .

!Page q   o f  ( . 0 7 y   I

PAGE 8 9



Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-B Flinstone Drive
• T u c k e r ,  GA 30084-5000

Phone: (770) 934-3101
Fax: (770) 938-8903

• R e p l y  to: P.O. Box 125
Tucker, GA 30085-0125

C u s t o m e r :
S t o c k

C e r t i fi e d  M a t e r i a l  T e s t  R e p o r t

CUSTOMER P. O .  P A C K I N G  S L I P  #  T E S T  DATE ( I E C N T E L
1 1 4 a

G 2 5 6
-
2 7 2 8  
N
/
A  
0
3
/
0
8
/
1
1

DESCRIPTION:
Te s t  a  r e p r e s e n t a t i v e  s e c t i o n  o f  2 "  Round  B a r ,  A c c i a i e r i e
Va l b r u n a ,  H e a t  #250804,  f o r  c o m p l i a n c e  w i t h  t e n s i l e  r e q u i r e m e n t s
o f  A I S A 1 8 2  G r a d e  F 3 0 4 / 3 0 4 L .

I .  Te n s i l e
Requ i red  v a l u e s  a r e  minimums u n l e s s  o t h e r w i s e  n o t e d .  T h e  t e n s i l e
t e s t  r e s u l t s  a r e  a s  f o l l o w s :

PROPERTY R E Q U I R E D  O B T A I N E D
304/304L

Te n s i l e  S t r e n g t h ,  k s i  7 5 / 7 0  9 5
Y i e l d  S t r e n g t h  ,  k s i  ( 0 . 2 %  o f f s e t )  3 0 / 2 5  5 6
E l o n g a t i o n  i n  2  i n . ,  % 3 0 / 3 0  4 7
Reduc t ion  o f  A r e a ,  %  5 0 / 5 0  7 1

The t e s t  r e s u l t s  f o r  t h e  a b o v e  m a t e r i a l  was f o u n d  t o  b e  i n
conformance w i t h  t h e  t e n s i l e  r e q u i r e m e n t s  o f  A/SA182 G r a d e
F 3 0 4 / 3 0 4 L .

A l l  t e s t i n g  was  c o n d u c t e d  a c c o r d i n g  t o  t h e  r e q u i r e m e n t s  o f  t h e
Energy a n d  P r o c e s s  C o r p o r a t i o n s  Q u a l i t y  A s s u r a n c e  P rog ram u s i n g
the  p r o c e d u r e s  o u t l i n e d  w i t h i n  Q . C . P.  2 6 ,  R e v.  O .

JOSEPH OAT QUALITY CONTROL
, •  _)APPD  blet toa c u r t i  ev I  /

ADDENDA 1 9 7 q
-
7
-
7
,
-
,
_
1
2

1,s/eV

JOSEPH OAT P O  065184-00IT 5

ACIArUENNIprocess.com

R i c h a r d  B u f fi n g t o n
L a b o r a t o r y  ; e T h n i c i a n

5,›66,&I
A u t h o r i z e d  S i g n a t u r e
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f  
6
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3
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Energy & Process
Corporation
A FERGUSON SUBSIDIARY

2146-B Flintstone Drive
Tucker, GA 30084-5000
Phone: (770) 934-3101
Fax: (770) 938-8903
Reply to: RO. Box 125
Tucker, GA 30085-0125

MATERIAL CERTIFICATION

CUSTOMER NAME: J O S E P H  OAT CORPORATION
CUSTOMER PO: 0 6 5 1 8 4 - 0 0  REV. 2
PACKING SLIP: 2 2 8 2 4 2
DESCRIPTION:

6 PCS - / ;  1112 THREADED SQUARE HEAD PLUG J-2692 IT. 14
"SA182 F304/304L HEAT CODE: XPG MFG: ASP LINE: 11

ASME SECTION II, PART A, 1974 EDITION THRU NO ADDENDA

Based on review of supporting documentation attached, we hereby certify that the material described above
is in compliance with ASME Section III, Class 3, Subsection ND, 1974 Edition thru NO Addenda, of the
Code and your purchase order. This also affirms that the contents of this report are correct and accurate and
that all test results, inspections and operations performed by us or our subcontractor are in compliance with
the material specification (including dimensions) and the specific applicable material requirements of
ASME Section IlL Receipt inspection of direct shipped material is the responsibility of the customer.

Quality Systems Certificate (Materials) Number QSC-332 meeting NCA-3800, expiring April 28, 2014 and
Q.A. Manual revision 8, dated 12/15/11 apply.

No welding performed by Energy and Process.

The provisions of 10CFR21 10CFR50, APPENDIX B apply to this order. 1 0
1 1

• N 4
1
1
4 1
3
•
!
. .

•

CC: Customer File

SIG

T L E

t.c
DATE y y
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